samronas. FCC TEST REPORT Report No. : FR462802B

Appendix C. Radiated Spurious Emission Test Data
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SPORTON LAB.

FCC TEST REPORT Report No. : FR462802B

_ Relative Humidity : 22 ~23C
Test Engineer: Jerry Xu Temperature : 41 ~ 429
<CDD mode>
Radiated Spurious Emission Test Modes
Mode Band Band Antenna Modulation Channel @ Frequency Data RU Remark
(GHz) Rate

Mode 1 U-NII-1 = 5.15-5.25 = CDD 1S4T 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 = 5.15-5.25 = CDD 1S4T 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 = 5.15-5.25 = CDD 1S4T 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-1 = 5.15-525 = CDD 1S4T = 802.11be EHT20 36 5180 MCSO0 Full RU -
Mode 5 U-NII-1 = 5.15-525 = CDD 1S4T = 802.11be EHT20 44 5220 MCSO0 Full RU -
Mode 6 U-NII-1 = 5.15-525 = CDD 1S4T = 802.11be EHT20 48 5240 MCSO0 Full RU -
Mode 7 U-NII-1 = 5.15-5.25 = CDD 1S4T  802.11be EHT40 38 5190 MCSO0 Full -
Mode 8 U-NII-1 = 5.15-5.25 = CDD 1S4T  802.11be EHT40 46 5230 MCSO0 Full -
Mode 9 U-NII-1 = 5.15-5.25 = CDD 1S4T  802.11be EHT80 42 5210 MCSO0 Full -
Mode 10 U-NII-1 = 5.15-5.25 = CDD 1S4T = 802.11be EHT20 36 5180 MCSO0 RU52*4 -
Mode 11 U-NII-1 = 5.15-5.25 = CDD 1S4T = 802.11be EHT80 42 5210 MCSO0 | PC 20MHz,Loc 4 -
Mode 12 = U-NII-2A | 5.25-5.35 | CDD 1S4T 802.11a 52 5260 6Mbps - -
Mode 13 = U-NII-2A | 5.25-5.35 | CDD 1S4T 802.11a 60 5300 6Mbps - -
Mode 14 = U-NII-2A | 5.25-5.35 | CDD 1S4T 802.11a 64 5320 6Mbps - -
Mode 15 = U-NII-2A | 5.25-5.35 | CDD 1S4T = 802.11be EHT20 52 5260 MCSO0 Full RU -
Mode 16 = U-NII-2A | 5.25-5.35 | CDD 1S4T @ 802.11be EHT20 60 5300 MCSO0 Full RU -
Mode 17 = U-NII-2A | 5.25-5.35 | CDD 1S4T @ 802.11be EHT20 64 5320 MCSO0 Full RU -
Mode 18 = U-NII-2A | 5.25-5.35 | CDD 1S4T = 802.11be EHT40 54 5270 MCSO0 Full -
Mode 19 = U-NII-2A | 5.25-5.35 | CDD 1S4T @ 802.11be EHT40 62 5310 MCSO0 Full -
Mode 20 = U-NII-2A | 5.25-5.35 | CDD 1S4T @ 802.11be EHT80 58 5290 MCSO0 Full -
Mode 21 = U-NII-2A | 5.25-5.35 | CDD 1S4T @ 802.11be EHT80 58 5290 MCSO0 | PC 20MHz,Loc 1 -
Mode 22 = U-NII-2A | 5.25-535 = CDD 1S4T | 802.11be EHT160 50 5250 MCSO0 Full -
Mode 23 = U-NII-2A | 5.25-5.35 | CDD 1S4T = 802.11be EHT20 64 5320 MCSO0 RU52*4 -
Mode 24 = U-NII-2A = 5.25-535 = CDD 1S4T | 802.11be EHT160 50 5250 MCS0 | PC 40MHz,Loc 1 -
Mode 25 = U-NII-2A | 5.25-535 = CDD 1S4T | 802.11be EHT160 50 5250 MCS0 = PC 40MHz,Loc 4 -
Mode 26 = U-NII-2C | 5.47-5.725 | CDD 1S4T 802.11a 100 5500 6Mbps - -
Mode 27 = U-NII-2C | 5.47-5.725 | CDD 1S4T 802.11a 116 5580 6Mbps - -
Mode 28 = U-NII-2C | 5.47-5.725 | CDD 1S4T 802.11a 140 5700 6Mbps - -
Mode 29 = U-NII-2C | 5.47-5.725 | CDD 1S4T = 802.11be EHT20 100 5500 MCSO0 - -
Mode 30 = U-NII-2C | 5.47-5.725 | CDD 1S4T = 802.11be EHT20 116 5580 MCSO0 - -
Mode 31 | U-NII-2C | 5.47-5.725 | CDD 1S4T 802.11be EHT20 140 5700 MCSO0 - -
Mode 32 | U-NII-2C | 5.47-5.725 | CDD 1S4T 802.11be EHT40 102 5510 MCSO0 Full -
Mode 33 | U-NII-2C | 5.47-5.725 | CDD 1S4T 802.11be EHT40 110 5550 MCSO0 Full -
Mode 34 | U-NII-2C | 5.47-5.725 | CDD 1S4T 802.11be EHT40 134 5670 MCSO0 Full -
Mode 35 = U-NII-2C | 5.47-5.725 | CDD 1S4T = 802.11be EHT80 106 5530 MCSO0 Full -
Mode 36 = U-NII-2C | 5.47-5.725 | CDD 1S4T  802.11be EHT80 106 5530 MCS0 | PC 20MHz,Loc 4 -
Mode 37 = U-NII-2C | 5.47-5.725 | CDD 1S4T = 802.11be EHT80 122 5610 MCSO0 Full -
Mode 38 = U-NII-2C | 5.47-5.725 | CDD 1S4T = 802.11be EHT80 122 5610 MCS0 | PC 20MHz,Loc 1 -
Mode 39 | U-NII-2C # 5.47-5.725 | CDD 1S4T @ 802.11be EHT160 114 5570 MCSO0 Full -
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Mode 40 | U-NII-2C # 5.47-5.725 | CDD 1S4T @ 802.11be EHT160 114 5570 MCSO | PC 20MHz,Loc 1 -
Mode 41 | U-NII-2C # 5.47-5.725 | CDD 1S4T @ 802.11be EHT160 114 5570 MCSO | PC 40MHz,Loc 4 -
Mode 42 | U-NII-2C | 5.47-5.725 | CDD 1S4T 802.11be EHT20 100 5500 MCSO0 RU52*4 -
Mode 43 | U-NII-2C | 5.47-5.725 | CDD 1S4T 802.11be EHT20 140 5700 MCSO0 RU52*4 -
Mode 92 | U-NII-2C | 5.47-5.725 = CDD 1S4T | 802.11be EHT160 114 5570 MCSO @ PC 20MHz,Loc 8
Mode 93 | U-NII-2C | 5.47-5.725 = CDD 1S4T | 802.11be EHT160 114 5570 MCSO @ PC 40MHz,Loc 1
Mode Band Band Antenna Modulation Channel | Frequency Data RU Remark
(GHz) Rate
Mode 48 U-NII-3 | 5.725-5.85 | CDD 1S4T 802.11a 149 5745 6Mbps - -
Mode 49 U-NII-3 | 5.725-5.85 | CDD 1S4T 802.11a 157 5785 6Mbps - -
Mode 50 U-NII-3 | 5.725-5.85 | CDD 1S4T 802.11a 165 5825 6Mbps - -
Mode 51 U-NII-3 | 5.725-5.85 CDD 1S4T  802.11be EHT20 149 5745 MCSO0 Full -
Mode 52 U-NII-3 | 5.725-5.85 CDD 1S4T  802.11be EHT20 157 5785 MCSO0 Full -
Mode 53 U-NII-3 | 5.725-5.85 CDD 1S4T  802.11be EHT20 165 5825 MCSO0 Full -
Mode 54 U-NII-3 | 5.725-5.85 | CDD 1S4T | 802.11be EHT40 151 5755 MCSO0 Full -
Mode 55 U-NII-3 | 5.725-5.85 | CDD 1S4T | 802.11be EHT20 149 5745 MCSO0 RU52*4 -
Mode 56 | U-NII-3 = 5.725-5.85 CDD 1S4T | 802.11be EHT40 159 5795 MCSO0 Full -
Mode 57 U-NII-3 | 5.725-5.85 | CDD 1S4T | 802.11be EHT80 155 5775 MCSO0 Full -
Mode 58 U-NII-3 | 5.725-5.85 CDD 1S4T  802.11be EHT20 165 5825 MCSO0 RU52*4 -
Mode 59 U-NII-3 | 5.725-5.85 CDD 1S4T  802.11be EHT80 155 5775 MCSO | PC 20MHz,Loc 4 -
Mode 60 U-NII-3 | 5.725-5.85 CDD 1S4T  802.11be EHT80 155 5775 MCSO @ PC 20MHz,Loc 1 -
Mode Band Band Antenna Modulation Channel = Frequency Data RU Remark
(GHz) Rate
Mode 44 U-NII-2C 5.725-5.85 | CDD 1S4T 802.11a 144 5720 6Mbps - -
Mode 45 U-NII-2C 5.725-5.85 @ CDD 1S4T @ 802.11be EHT20 144 5720 MCSO0 Full -
Mode 46 U-NII-2C 5.725-5.85 @ CDD 1S4T | 802.11be EHT40 142 5710 MCSO Full -
Mode 47 U-NII-2C 5.725-5.85 @ CDD 1S4T | 802.11be EHT80 138 5690 MCSO0 Full -
Note:
1. There are two samples under test, sample 1 is 1st antenna (Inpaqg) and sample 2 is 2nd antenna (AOT).
According to the difference, we choose sample 1 to full test and the sample 2 to verify the worst case for RSE.
2. Loc: Puncture Location. PC: channel puncturing.
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Summary of each worse mode

Mode Modulation Ch. ('Lrl?z) (dlé?x/ellm) (dlélun\]llltm) M(ng)m Pol. iizk Result Remark
1 802.11a 36 5142.40 53.48 54.00 -0.52 H AVERAGE Pass | Band Edge
1 802.11a 36 | 10362.33 55.09 68.20 -13.11 Y, Peak Pass Harmonic
2 802.11a 44 5370.48 51.44 54.00 -2.56 H AVERAGE Pass | Band Edge
2 802.11a 44 | 15660.00 44.43 54.00 -9.57 Y, AVERAGE @ Pass Harmonic
3 802.11a 48 5390.26 51.01 54.00 -2.99 H AVERAGE @ Pass | Band Edge
3 802.11a 48 | 10482.60 57.14 68.20 -11.06 \Y, Peak Pass Harmonic
4 802.11be EHT20 36 5149.60 53.09 54.00 -0.91 H AVERAGE Pass | Band Edge
4 802.11be EHT20 36 | 10360.00 50.93 68.20 -17.27 H PEAK Pass Harmonic
5 802.11be EHT20 44 5370.96 51.55 54.00 -2.45 H AVERAGE  Pass | Band Edge
5 802.11be EHT20 44 | 10441.53 58.13 68.20 -10.07 \Y, Peak Pass Harmonic
6 802.11be EHT20 48 5401.48 53.01 54.00 -0.99 H AVERAGE  Pass | Band Edge
6 802.11be EHT20 48 | 15720.00 42.90 54.00 -11.10 Y, AVERAGE @ Pass Harmonic
7 802.11be EHT40 38 5149.92 53.52 54.00 -0.48 H AVERAGE Pass | Band Edge
7 802.11be EHT40 38 9999.33 47.07 68.20 -21.13 \Y, Peak Pass Harmonic
8 802.11be EHT40 46 5149.60 52.79 54.00 -1.21 H AVERAGE Pass | Band Edge
8 802.11be EHT40 46 | 10460.00 49.29 68.20 -18.91 \Y, PEAK Pass Harmonic
9 802.11be EHT80 42 5140.80 53.67 54.00 -0.33 H AVERAGE  Pass | Band Edge
9 802.11be EHT80 42 | 10000.80 46.72 68.20 -21.48 \% Peak Pass Harmonic
10 802.11be EHT20 36 5149.90 53.48 54.00 -0.52 H AVERAGE  Pass | Band Edge
10 802.11be EHT20 36 - - - - - - - Harmonic
11 802.11be EHT80 42 5140.64 53.68 54.00 -0.32 H AVERAGE Pass | Band Edge
11 802.11be EHT80 42 - - - - - - - Harmonic
12 802.11a 52 5412.20 48.30 54.00 -5.70 H AVERAGE Pass | Band Edge
12 802.11a 52 | 10000.80 46.86 68.20 -21.34 \Y, Peak Pass Harmonic
13 802.11a 60 5149.10 47.24 54.00 -6.76 H AVERAGE @ Pass | Band Edge
13 802.11a 60 9999.33 47.26 68.20 -20.94 \Y, Peak Pass Harmonic
14 802.11a 64 5360.40 46.09 54.00 -7.91 H AVERAGE Pass | Band Edge
14 802.11a 64 9999.33 46.97 68.20 -21.23 \% Peak Pass Harmonic
15 802.11be EHT20 52 5421.40 49.43 54.00 -4.57 H AVERAGE Pass | Band Edge
15 802.11be EHT20 52 | 10520.00 46.83 68.20 -21.37 \Y, PEAK Pass Harmonic
16 802.11be EHT20 60 5350.90 47.56 54.00 -6.44 H AVERAGE Pass | Band Edge
16 802.11be EHT20 60 9999.33 46.42 68.20 -21.78 \Y, Peak Pass Harmonic
17 802.11be EHT20 64 5350.00 52.15 54.00 -1.85 H AVERAGE Pass | Band Edge
17 802.11be EHT20 64 | 10000.80 45.89 68.20 -22.31 \Y, Peak Pass Harmonic
18 802.11be EHT40 54 5411.74 49.03 54.00 -4.97 H AVERAGE Pass Band Edge
18 802.11be EHT40 54 9999.33 46.72 68.20 -21.48 \% Peak Pass Harmonic
19 802.11be EHT40 62 5350.00 53.18 54.00 -0.82 H AVERAGE Pass | Band Edge
19 802.11be EHT40 62 9999.33 46.34 68.20 -21.86 \Y, Peak Pass Harmonic
20 802.11be EHT80 58 5359.70 53.17 54.00 -0.83 H AVERAGE Pass | Band Edge
20 802.11be EHT80 58 | 10000.80 46.56 68.20 -21.64 \Y, Peak Pass Harmonic
21 802.11be EHT80 58 5359.90 52.40 54.00 -1.60 H AVERAGE Pass | Band Edge
21 802.11be EHT80 58 - - - - - - - Harmonic
22 802.11be EHT160 50 5359.41 53.27 54.00 -0.73 H AVERAGE Pass Band Edge
22 802.11be EHT160 @ 50 9999.33 47.05 68.20 -21.15 \Y, Peak Pass Harmonic

Sporton International Inc. (Kunshan) Page Number : C-4 of 386

TEL : +86-512-57900158

FCC ID: 2ADZRXS2437XB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

23 802.11be EHT20 64 5350.00 51.37 54.00 -2.63 H AVERAGE @ Pass | Band Edge
23 802.11be EHT20 64 - - - - - - - Harmonic
24 802.11be EHT160 @ 50 5360.46 50.60 54.00 -3.40 H AVERAGE Pass | Band Edge
24 802.11be EHT160 @ 50 - - - - - - - Harmonic
25 802.11be EHT160 @ 50 5140.25 50.50 54.00 -3.50 H AVERAGE Pass | Band Edge
25 802.11be EHT160 @ 50 - - - - - - - Harmonic
26 802.11a 100 | 5353.84 46.66 54.00 -7.34 Y, AVERAGE Pass | Band Edge
26 802.11a 100 | 10000.80 49.22 68.20 -18.98 Y, AVERAGE @ Pass Harmonic
27 802.11a 116 = 5433.95 46.82 54.00 -7.18 Y, AVERAGE Pass | Band Edge
27 802.11a 116 = 9999.33 49.47 68.20 -18.73 Y, Peak Pass Harmonic
28 802.11a 140 | 5725.16 57.73 68.20 -10.47 \Y, PEAK Pass | Band Edge
28 802.11a 140 @ 10000.80 49.31 68.20 -18.89 \Y, Peak Pass Harmonic
29 802.11be EHT20 | 100 | 5354.32 46.55 54.00 -7.45 \Y, AVERAGE Pass | Band Edge
29 802.11be EHT20 | 100 | 10000.80 49.19 68.20 -19.01 \Y, Peak Pass Harmonic
30 802.11be EHT20 @ 116 @ 5417.85 46.01 54.00 -7.99 \% AVERAGE @ Pass | Band Edge
30 802.11be EHT20 | 116 | 9999.33 48.97 68.20 -19.23 \Y, Peak Pass Harmonic
31 802.11be EHT20 @ 140 @ 5725.40 66.97 68.20 -1.23 \% PEAK Pass | Band Edge
31 802.11be EHT20 | 140 | 9999.33 48.81 68.20 -19.39 \Y, Peak Pass Harmonic
32 802.11be EHT40 | 102 | 5465.04 67.80 68.20 -0.40 \Y, PEAK Pass | Band Edge
32 802.11be EHT40 | 102 | 9999.33 48.92 68.20 -19.28 \Y, Peak Pass Harmonic
33 802.11be EHT40 | 110 | 5458.00 46.18 54.00 -7.82 \Y, AVERAGE Pass | Band Edge
33 802.11be EHT40 | 110 | 9999.33 49.86 68.20 -18.34 \Y, Peak Pass Harmonic
34 802.11be EHT40 | 134 = 5371.12 48.66 54.00 -5.34 \% AVERAGE @ Pass | Band Edge
34 802.11be EHT40 @ 134 | 10000.80 48.51 68.20 -19.69 \Y, Peak Pass Harmonic
35 802.11be EHT80 | 106 | 5453.68 53.78 54.00 -0.22 \% AVERAGE @ Pass | Band Edge
35 802.11be EHT80 @ 106 | 10000.80 49.55 68.20 -18.65 \% PEAK Pass Harmonic
36 802.11be EHT80 | 106 | 5459.99 53.01 54.00 -0.99 \Y, PEAK Pass | Band Edge
36 802.11be EHT80 | 106 - - - - - - - Harmonic
37 802.11be EHT80 | 122 | 5458.64 46.42 54.00 -7.58 \Y, AVERAGE Pass | Band Edge
37 802.11be EHT80 | 122 | 9999.33 49.94 68.20 -18.26 \Y, Peak Pass Harmonic
38 802.11be EHT80 @ 122 @ 5736.52 60.48 68.20 -7.72 \% PEAK Pass | Band Edge
38 802.11be EHT80 | 122 - - - - - - - Harmonic
39 802.11be EHT160 114 & 5458.24 52.91 54.00 -1.09 \% AVERAGE @ Pass | Band Edge
39 802.11be EHT160 | 114 | 9999.33 48.98 68.20 -19.22 \% Peak Pass Harmonic
40 802.11be EHT160 | 114 = 5461.76 67.57 68.20 -0.63 H Peak Pass | Band Edge
40 802.11be EHT160 114 - - - - - - - Harmonic
41 802.11be EHT160 | 114 | 5443.06 52.34 54.00 -1.66 H AVERAGE Pass | Band Edge
41 802.11be EHT160 114 - - - - - - - Harmonic
42 802.11be EHT20 100 @ 5452.72 47.47 54.00 -6.53 H AVERAGE Pass Band Edge
42 802.11be EHT20 | 100 - - - - - - - Harmonic
43 802.11be EHT20 @ 140 @ 5732.04 60.14 68.20 -8.06 H PEAK Pass | Band Edge
43 802.11be EHT20 | 140 - - - - - - - Harmonic
92 802.11be EHT160 | 114 | 5453.40 53.65 54.00 -0.35 H AVERAGE Pass | Band Edge

802.11be EHT160 114 - - - - - - - Harmonic
93 802.11be EHT160 | 114 | 5452.96 72.76 74.00 -1.24 H PEAK Pass | Band Edge

802.11be EHT160 114 - - - - - - - Harmonic
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Mode Modulation Ch. ('Lrl?z) (d;izzlm) (dlélun\]/'/tm) M(ng)m Pol. Z?/Zk Result Remark
48 802.11a 149 = 5434.00 53.60 54.00 -0.40 Vv AVERAGE | Pass | Band Edge
48 802.11a 149 = 9999.33 48.67 68.20 -19.53 Y, Peak Pass Harmonic
49 802.11a 157 @ 5629.20 64.15 68.20 -4.05 Y, PEAK Pass | Band Edge
49 802.11a 157 11570.00 42.40 54.00 -11.60 Y, AVERAGE @ Pass Harmonic
50 802.11a 165 5987.20 62.81 68.20 -5.39 H PEAK Pass Band Edge
50 802.11a 165 @ 11650.00 45.22 54.00 -8.78 \% AVERAGE Pass Harmonic
51 802.11be EHT20 @ 149 5443.33 53.37 54.00 -0.63 \% Average Pass Band Edge
51 802.11be EHT20 @ 149 | 9999.33 49.48 68.20 -18.72 \Y Peak Pass Harmonic
52 802.11be EHT20 @ 157 | 5604.80 65.27 68.20 -2.93 H PEAK Pass | Band Edge
52 802.11be EHT20 | 157 @ 11570.00 41.35 54.00 -12.65 Y, AVERAGE | Pass Harmonic
53 802.11be EHT20 @165 5960.40 62.18 68.20 -6.02 H PEAK Pass | Band Edge
53 802.11be EHT20 | 165 11650.00 45.28 54.00 -8.72 Y, AVERAGE | Pass Harmonic
54 802.11be EHT40 151 | 5646.81 66.75 68.20 -1.45 H PEAK Pass | Band Edge
54 802.11be EHT40 | 151 | 10000.80 51.00 68.20 -17.20 \Y Peak Pass Harmonic
55 802.11be EHT20 @ 149 | 5428.00 53.40 54.00 -0.60 \Y Average Pass | Band Edge

802.11be EHT20 @ 149 - - - - - - - Harmonic
56 802.11be EHT40 159  5619.20 64.95 68.20 -3.25 H PEAK Pass | Band Edge
56 802.11be EHT40 | 159 @ 11590.00 41.56 54.00 -12.44 Y, AVERAGE | Pass Harmonic
57 802.11be EHT80 @155 5622.60 64.44 68.20 -3.76 Y, PEAK Pass | Band Edge
57 802.11be EHT80 @155  9999.33 48.61 68.20 -19.59 H Peak Pass Harmonic
58 802.11be EHT20 @ 165 | 5956.80 61.76 68.20 -6.44 H PEAK Pass | Band Edge

802.11be EHT20 @ 165 - - - - - - - Harmonic
60 802.11be EHT80 @ 155 | 5620.00 67.78 68.20 -0.42 \Y, PEAK Pass | Band Edge
60 802.11be EHT80 @ 155 - - - - - - - Harmonic

: Freq. Level Limit Margin Peak

Mode Modulation ’ Ch. ’ (MHC;) @Buv/im)  (dBuV/m) (dlg) Pol. - Result Remark
44 802.11a 144 - - - - - - - Band Edge
44 802.11a 144 | 9999.33 49.42 68.20 -18.78 Y, Peak Pass Harmonic
45 802.11be EHT20 | 144 - - - - - - - Band Edge
45 802.11be EHT20 | 144 @ 10000.80 48.18 68.20 -20.02 \Y, Peak Pass Harmonic
46 802.11be EHT40 | 142 - - - - - - - Band Edge
46 802.11be EHT40 | 142 | 9999.33 48.92 68.20 -19.28 \Y, Peak Pass Harmonic
a7 802.11be EHT80 | 138 - - - - - - - Band Edge
a7 802.11be EHT80 | 138 9999.33 50.68 68.20 -17.52 \Y Peak Pass Harmonic
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Radiated Spurious Emission Test plots

Mode Band Edge

U-NII-1_5.15-5.25_802.11a_CH36_5180MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
813 813
f U-HIA-U-0-28-U1-2C T UHIA-UNIZA UM
il it B0 w
48 448
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 514220 78.36 74.00 -3.64 62.82 34.40 10.60 36.66 0.0 104 262 PEAK 1 5180.00 124,57 --veev ovmeee 11611 34,43 10.64 36,61 0.00 104 262 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
-H-A0-H0-28-U-NI-CIAVG) U-HI1-U-H-2A-A0-2CHVG)
48 448
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5142.40 53.43 54.00 -0.52 45.14 34.40 10.60 36.66 0.80 104 262 AVERAGE 1 5180.00 115,42 --veev ovmeee 10696 34.43 10.64 36,61 0.00 104 262 AVERAGE
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
U-HIA-U-H0-28-U 2 l | T UNU-AZA AL
ES'UMMMw,wwmwmwwww g H N
48 448
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.80 62.27 74.00 -11.73 53.91 34.40 10.61 36.65 0.0 330 29 PEN 1 5180.00 116,28 -----v -=--=- 107,71 34,44 10.65 36.68 0.00 330 29 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 !
95 95
813 813
5.0 50
- -H0-28--NI-2CHAVE)
48 448
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5M48.70 50.48 54.00 -3.60 42.05 34.40 10.61 36.66 0.00 330 29 AVERAGE 1 5160.00 107,42 ----ev -enees 98.93 4.4 10.65 36.68 0.00 330 29 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-8 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB




SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

Pol. Horizontal Vertical
meeI(dBle] " Level (dBuVim)
(i) a4
w5 &
813
i DA DNIALNLLC 1 1 ,iﬁi"”'""“'"'""'zﬁ
A [ _1 1 Il Bl = _—
50 3 U-NIA-U-H0-24-U-NI-2C(AVG)
U-NI-1--AT-2A-U-HI-2CHAVG) Jd T T - T i
e - e o = " FERWRIT ST e
Peak "
3!
18
Avg .
163
000 200, 11400, 13600 15800 18000
Frequency (MHz
1000 9200, 11400, 13600, 16800, 18000 ey
Frequency (MHz
ey ) Linit Read  Ant Cable Preamp  Aux APos Thos
. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark W e G W B & B B o dg
- 1 87013 45.95 7400 -28.05 £3.50 3610 13.65 67.30 0.8 - --- Peak
Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg 1 loaed.Be 48.28 68.20 -19.92 6312 37.28 15.12 67.16 Q.08 -- - Peak
1 10360.00 50.67 68.20 -18.13 64.22 37.36 15.45 66.%6 .00 PEAK 3 10362.33 55.09 68.20 -13.11 69.24 37.36 15.45 66.96 0.00 -- - Peak
Sporton International Inc. (Kunshan) Page Number 1 C-9 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB




samronas. FCC TEST REPORT Report No. : FR462802B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11a_CH44_5220MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95
i3 i3
] | = UNIAN-2AUNI-C
50 1 a0
PTNIRUINTIS RN IRy [y ‘n' mm;_w'
48 488
Peak
125 125
163 163
sl 5044, 5088, A 5118, 5 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5e99.86 61.80 74.00 -12.20 53.64 34.35 10.55 36.74 0.0 108 260 PEAK 1 5200.00 125,37 --veev ovmees 116,78 34.47 10.67 36,55 0.00 100 260 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
f
1134 1134
i1 95
i3 i3
50 a0
U-H-1-U-N-2A-U-AI-2CAVG) L L ULNIA-U-A-2A--AI-2CIRVG)
4#8 488
Av
) 125 125
163 163
sl 5044, 5088, A 5118, 5 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5142.34 50.52 54.00 -3.48 42,15 34.40 10.60 36.66 0.00 108 260 AVERAGE 1 5200.00 116,75 ----vv -enee- 108,16 34,47 10.67 36,55 0.00 100 260 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-10 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB




swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental
IHLevel(dl!n\l'llnl
138 \
a5 w,‘
iy U-HIA-U-H-2A-UI-2C
0 it 1
| |
hiinat et
488
Peak Blank
35
163
50 5268, 536, 5364, 5412, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 537048 63.58 74.00 -10.42 5455 3461 1076 3634 000 108 260 PEMC

Lol

11340

o
\

B3
650

\/\ 4 U242 V)
m e

Avg Blank
35
163
50 5268, 536, 5364, 5412, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 537048 5144 5400 -1.5 4241 3461 1076 36.34 000 108 260 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-11 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



ssomonas. FCC TEST REPORT

Report No. : FR462802B

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH44_5220MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
f
1138 1138
95 95
813 813
l | T UHIA-UNIZA UM
5.0 50
48 448
Peak
325 35
163 163
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5898.56 61.96 74.00 -12.04 53.78 34.36 10.55 36.73 0.0 30 A9 PEN 1 5200.00 116,53 ---nvv -veeee 107,94 34,47 10.67 3655 0.00 320 49 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
U280 2C AV L L M1 2A-A0-2CHYG)
s ‘ s
Av
) 325 35
163 163
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 567348 49.55 S4.00 -4.45 4145 3433 10.53 3676 0.00 30 49 AVERAGE 1 5220.00 108,20 -----v -=--=- 99.61 34.47 10.67 36,55 0.00 320 49 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number : C-12 of 386




swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Vertical Fundamental
mLeveI(dBllel
1133 *“\
915 \\
iy U-HIA-U-H-2A-UI-2C
650 " 1
M.‘w b N il
488
Peak Blank
35
163
50 5268, 536, 5364, 5412, 5460
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53L76 6100 74.00 -13.00 5195 34.62 10.7 3633 0.0 3@ 49 PEN

Lol

134

\_‘ U-NA--A0-2-U-HI-2C AV
4#4

Avg Blank
35
163
50 5268, 536, 5364, 5412, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5378.64 43.92 5400 -5.08 39.87 3462 1076 3633 0.0 3@ 49 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-13 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Vertical
mLeveI(d&Mm) 1‘1'9Lmn;l(dl!u‘lﬁrn)
138 138
w5 3
B3
813 U-NIA-U-NI-2A-ULN-2C
UNA-L-H2A A0 LN 1 ] ’—T—‘ I
J S | - _ 1L 1T M 850 = _—
652 UNILAANLZA U NILECIAVG)
I AL wl— T L
R Il S PRTTE il g N s AL i
Peak g g 15
325
Av 16.3)
9 163
7000 9200, 114011i qum 16800, 18000
i . 11400, 1301, 15401, 1000 requenc )
Frequency (MHz)
Linit Read At Cable Preamp  Aux  APos  TPos
Freg Level Line Margin Level Factor Loss Factor Fact Remark
Linit Read  Ant Cable Preamp  Aux  APos Thos req felel Line Targin felel Tactor - foss Factor factor e
Freq Level Line Margin Level Factor Loss Factor Factor Remark T WeGWmeWm B Gu @ B B B m i
- 1 877013 45.80 74.80 -28.20 63.35 .10 13.65 6730 @00 ---  --- Peak
Mz dBul/m dBu/n 8 AR dBm B OB BB o deg 2 10000 46.43 63,0 -ILT7 GLY LD 1502 6705 000 - - Peak
1 104080 52.68 68.20 -15.50 66.64 37.44 15.52 6692 0.8 - --- PEAK 3 1044000 5424 68.20 -13.95 68.20 37.44 15.52 66.92 0.00 - --- PEAK
7 15660.00 S6.40 74.80 -17.60 6150 39.86 19.12 6403 .00 150 123 PEAK 4 1566000 55.37 74.00 -18.13 60.07 0.8 10.12 64.08 0.0 233 163 PEAC
3 1660.00 44.25 5480 -0.75 49.35 39.86 19.12 64.88 0.00 159 123 AVERAGE 5 15660.00 44.43 5480 -9.57 4953 .86 19.12 64.08 .00 233 163 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-14 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
3
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH48_ 5240MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
813 813
l | T UHIA-UNIZA UM
5.0 " f ’ 50
i g P
48 448
Peak
325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 51ee.68 62.28 74.00 -11.72 54.88 34.36 10.5 36.72 0.00 108 255 PEAK 1 5240.00 124,58 ----ev -vnees 11593 34.49 10.68 36,52 0.00 108 255 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
U242 AVG) L L U822
48 448
Av
) 325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 589120 50.50 54.00 -3.50 42.34 3435 10.55 3674 0.00 109 255 AVERAGE 1 5240.00 116,88 -----v -=--m- 108,23 34.49 10.68 36,52 0.00 100 255 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-15 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB




swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental
1H|.M(dmlwml
138 \
a5 W
3 ‘
M U-HIA-U-H-2A-UI-2C
TN
540 T 1
ot oo
488
Peak Blank
35
163
540 5284, 538, 5312, 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 548214 6257 74.00 -11.43 53.45 3464 1078 3630 .00 108 195 PEMC

Lol

134 \
915

650

k\—\ o UNIA-U-H-2A-U-H0-2C V)
44 -

Avg Blank
35
163
540 5284, 538, 5312, 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5399.26 5101 54.00 -1.99 4192 3463 10.77 3631 .00 108 255 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-16 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



ssomonas. FCC TEST REPORT

Report No. : FR462802B

3
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH48_5240MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
l | T UHIA-UNIZA UM
5.0 50
48 448
Peak
325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5829.84 62.54 74.00 -11.46 54.59 34.29 10.48 36.82 0.0 308 49 PEN 1 5240.00 115,32 --veev oomees 106.64 34.50 10.69 36,51 0.00 300 49 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
LB 2A--NI-2CAVG) L L -8 U-H-28-U-H0-2C
s ' s
Av
) 325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5678.% 49.58 54.00 -4.42 41.46 34.34 10.53 3675 0.00 300 49 AVERAGE 1 5240.00 107,08 -----v -=---- 98.40 34.50 10.69 36,51 0.00 300 49 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number 1 C-17 of 386




ssamanas. FCC TEST REPORT

Report No. : FR462802B

Pol. Vertical Fundamental
1H|.M(dmlwml
1138 A}
a5 \A
i L UAILUNA UL
I
50 ) 1
st Wittt
488
Peak Blank
35
163
540 5284, 538, 5312, 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5480.38 60.50 74.00 -13.42 51.46 34.64 1078 3638 0.0 308 49 PEN
1H|.M(dmlwml
138
ST.EAK
B3
650 \
U124 V)
s \
Avg Blank
35
163
540 5284, 538, 5312, 5416, 5460
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5480.16 43.92 54.00 -5.08 39.80 34.64 10.78 3638 0.00 300 49 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number

: C-18 of 386




swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Vertical
1‘."ELMI!I(Il&J‘ﬂrn) mLeveI(dHNPm)
1138 1138
5 i
i UNL URADNIE ™ LA UNLAUNIC
g i) _ 1 r% M Nt LT
f U N4 UNLZCIAVG) — L L oo VAR ALCA)
il | ol B - T *
“ ,. - SRERRR 1) i :
Peak WWWL" 2 o
15 "
Av 3
9 i 183
7000 9200. 11400, 13600, 15800, 18000
7000 9200, 1140, 13600. 15800 18000 Frequency (WHz)
Frequency (MHz)
. Linit Read At (able Preamp Aux APos TPos
Linit Read  int Cable Preamp  Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . . . . __ Pz dBuV/m dBuV/m 0B dBuV dB/m dB A8 B m  deg
Mz dBul/m dBuv/m  dB BV dBm B OB dB o deg 1 999933 47.21 68.20-20.99 62.85 37.20 1512 67.16 0.8 - - Pesk
1 1M81.13 53.73 68.20 -14.47 67,58 37.48 15.56 66.89 0.80 ---  --- Peak 1 10482.60 57.14 68.20 -11.06 70.99 37.48 1556 66.89 0.9 --- - Pesk
2 15726.08 SL.E1 74.88 -22.39 56.55 39.94 19.16 64.07 0.0 277 14 PEAK 31572000 54.66 74.00 -19.34 59.63 39.94 19.16 64.07 0.09 100 153 PEAK
3 15720.00 40.54 54.00 -13.46 45.50 39.95 19.16 64.07 0.0 277 140 AVERAGE 4 1572000 42.76 S4.00 -11.24 47.72 39.95 19.16 64.87 0.00 100 153 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-19 of 386

TEL : +86-512-57900158
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samronas. FCC TEST REPORT Report No. : FR462802B

Mode Band Edge

U-NII-1_5.15-5.25_802.11be EHT20_CH36_Full RU_5180MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
T
1138 1138
95 95
813 813
1 U-HIA-U-0-28-U1-2C l | T UHIA-UNIZA UM
5.0 W«WM‘M 50
48 448
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5139.20 66.56 74.00 -7.44 58.24 34.39 10.60 36.67 0.00 103 250 PEAK 1 5180.00 123,81 ----vv -enee- 11535 34,43 10.64 36,61 0.00 103 259 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
-A-A-0-H0-28-U-NI-2CIAVG i o UNIA-ANI-2C V)
T T ——
48 448
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.60 53.09 S4.00 -0.91 44.73 34.40 10.61 36.65 @.80 103 259 AVERAGE 1 5180.00 113,71 --veev oomeee 105,25 34.43 10.64 36,61 0.00 103 259 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-20 of 386

TEL : +86-512-57900158
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samronas. FCC TEST REPORT Report No. : FR462802B

Mode Band Edge

U-NII-1_5.15-5.25_802.11be EHT20_CH36_Full RU_5180MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
13 103 !
95 95
813 813
l | T UHIA-UNIZA UM
W W W
48 448
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54180 6121 74.00 -10.79 52.88 34.40 10.60 36.67 0.00 329 29 PEM 1 5180.00 112,77 --seev ovmees 10428 34,44 10.65 36.68 0.00 39 29 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 ]
95 95
813 813
5.0 50
- 0-H0-28--NT-2CHAVE)
48 448
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5147.80 49.92 S4.00 -4.08 4157 34.40 10.61 36.66 0.00 329 29 AVERAGE 1 5180.00 10476 ----vv -vnee- 96,27 34.44 10.65 36.68 0.00 329 29 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-21 of 386

TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
1134 1134
915 915
iy U-HI-4-U-N- 28 UL H-2C i U-NIA--N2A- U802
S _1 T S 1
1 _ UNILA-GAT-2A--H0-2CIAVG)| 1 _  UNI-UNI-ZA-NI-2CAVG)|
ol
Peak WW
Avg 3!
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10360.08 50.93 68.20 -17.27 65.88 37.36 15.45 66.% @.00 -~  --- PEAK 1 10360.00 50.31 68.20 -17.89 64.46 37.36 15.45 66.9% 0.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C-22 of 386
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samronas. FCC TEST REPORT Report No. : FR462802B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT20_CH44_Full RU_5220MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim) :
1138 1138
95 95
813 813
l | T UHIA-UNIZA UM
R VP PRTBRW TR ER I .
48 448
Peak
325 35
163 163
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 514278 63.68 74.00 -10.32 55.34 34.40 10.60 36.66 0.00 108 267 PEAK 1 5200.00 124,18 ----vv -onee- 11551 34.47 10.67 36,55 0.00 100 267 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
U128 2C1AV6)
48 448
Av
) 325 35
163 163
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 514182 5167 S4.00 -2.93 42.74 34.40 10.60 36.67 0.00 108 267 AVERAGE 1 5200.00 116,22 ----vv =vnee- 107,63 34.47 10.67 36,55 0.00 100 267 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-23 of 386
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental
1H|.M(dmlwml
138 K\
a5 vvﬂ"
B3 ‘
K’N\( M U-HIA-U-H0-28-UA1-2C
50 R !
s, Wbt ITRRTRAT ) iy
N Wty s
488
Peak Blank
35
163
50 5268, 536, 5364, 5412, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 537.84 63.03 74.00 -10.97 54.81 3461 10.76 36.35 0.00 108 267 PEAC

Lol

134 \
915

N \/\ | U-NA--A0-2-U-HI-2C AV
4#4 s

Av Blank
9 18

163

5220 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5370.% 5155 54.00 -1.45 4250 3461 1076 36,34 0.00 108 267 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-24 of 386
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
5
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT20_CH44_Full RU_5220MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
f
1138 1138
95 95
813 813
l | T UHIA-UNIZA UM
5.0 50
48 448
Peak
325 35
163 163
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5129.14 62.56 74.00 -11.44 5407 3438 10.59 36.68 0.00 308  SIPEN 1 5200.00 114,56 ----vv -vnee- 105,94 34,48 10.68 36,54 0.00 300 51 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
o UNIAU-H-2A-H-2C7AV) L L U-HI1-U-H0-28-A0-2CHRYG)
48 448
Av
) 325 35
163 163
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5875.24 49.91 S4.00 -4.09 4181 3433 10.53 3676 0.00 308 51 AVERAGE 1 5220.00 10596 -----v -=--=- 97.37 34.47 10.67 36,55 0.00 300 51 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-25 of 386
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Vertical Fundamental

Lol

"

W \ TR

ﬁl:ll LAY El

WY i t

M“‘Wkw A e bk ‘m‘W (e "WMMMMNNW
4#4
Peak Blank
1§
163
5 5268, 536 5364, 512 5480
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5433.60 6126 74.00 -12.74 52.83 34.67 10.81 36.25 0.0 3@ 51 PEM

Lol

134

o \’\_/ U-N-A--A- 2 U-HI-2C AV )
4#4

Avg Blank
35
163
50 5268, 536, 5364, 5412, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 546h.00 49.04 5400 -4.9 39.71 3470 10.84 3621 0.0 3@ 51 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-26 of 386
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Vertical
mLeveI(dBu‘ﬂm) mLeveI(dHNPm)
1138 1138
5 i
#3 RN ¥TTES i U URZAINLLC
g i) LTl gy iy LT
5. ™ 2
i UNLLUNL A HLZCIATG) — L L S g
7Y I - : | 448 ! , il
Ll L hray Inaharstis —" " e
Peak debiubpds 25
15 "
Av 3
9 i 183
7000 9200. 11400, 13600, 15800, 18000
7000 9200, 1140, 13600. 15800 18000 Frequency (WHz)
Frequency (MHz)
. Linit Read At (able Preamp Aux APos TPos
Linit Read  int Cable Preamp  Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . . . . __ Pz dBuV/m dBuV/m 0B dBuV dB/m dB A8 B m  deg
Mz dBul/m dBuv/m  dB BV dBm B OB dB o deg 1 10000.80 46.92 68.20 -21.28 6L.76 37.20 1512 67.16 0.0 --- - Pesk
1 144008 52.25 68,28 -15.95 66.21 37.44 15.52 66.92 @.80 - --- PEAK 2 19441,53 58.13 68.20 -10.07 7208 37.44 15.53 66.92 0.0 --- - Pesk
2 15660.0@ 55.86 74.86 -15.94 6A.16 39.86 19.12 64.88 .08 279 139 PEAK 3 15660.60 95.25 74.60 -18.75 6@.35 39.86 19.12 64.88 @.08 161 154 PEAK
3 15660.00 43.04 54.00 -10.96 45.13 39.86 19.13 o408 0.0 279 139 AVERMGE 4 15660.00 43.81 54.00 -18.19 48.91 39.86 19.12 64.88 .09 181 154 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-27 of 386
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ssomonas. FCC TEST REPORT

Report No. : FR462802B

6
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT20_CH48_Full RU_5240MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
813 813
l | T UHIA-UNIZA UM
B0 : B0
T LT TR A
48 448
Peak
325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5e@8.58 62.66 74.00 -11.34 5479 34.27 10.46 36.86 0.00 108 110 PEAK 1 5240.00 12536 ----vv -=nee- 11674 34,45 10.68 36,54 0.00 100 110 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
o UM 2A-U-K-2CAVG) L L MU 2A-A0-2CEAG)
48 448
Av
) 325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 586136 58.52 54.00 -3.48 42.39 34.34 10.54 3675 0.00 108 110 AVERAGE 1 5240.00 116,47 ---evv -vneee 107.85 34,48 10.68 36,54 o0.00 100 110 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental

Lol

1134 “n

s WV 1
B3 M

U-I-U-NI-2A- -T2

1

650 ;

" b P
488

Peak Blank
35
163
540 5284, 538, 5312, 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 540006 64.07 74.00 -9.93 5495 3464 1078 3630 000 18 110 PEM

Lol

)

V\f\\_\v_ H-NL-U-N-24-U-H-2C V)
488 [ -
Avg Blank
35
163
540 5284, 538, 5312, 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 54148 53.01 54.00 -0.99 43.89 3464 1078 3630 .00 108 110 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-29 of 386
TEL : +86-512-57900158
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
6
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT20_CH48_Full RU_5240MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
l | | UHH-LAA AL
5.0 50
At b
48 448
Peak
325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 589576 62.64 74.00 -11.36 5447 34.35 10.55 36.73 0.0 3@ M PEN 1 5240.00 115,32 --veev oomees 106,64 34.50 10.69 36,51 0.00 300 44 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
o LA 24 U-NI-2CIAVG) L L M- 2A-A0-2CHA )
48 448
Av
) 325 35
163 163
sl 5048, 509, 5144, 5182, 540 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5060.58 49.94 S4.00 -4.06 4181 34.34 10.54 3675 0.00 300 44 AVERAGE 1 5240.00 106,35 ----vv -veee- 97.67 34.50 10.69 36,51 0.00 300 44 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-30 of 386
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Vertical Fundamental
1H|.M(dmlwml
1138 A\
a5
i
iy U-HIA-U-H0-28-UA1-2C
650 " 1
WWMMMWWMWWMW sy
488
Peak Blank
35
163
540 5284, 538, 5312, 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5399.46 60.64 74.00 -13.36 5163 34.60 10.75 3636 000 3 44 PEN

Lol

134

- !
\,\ U-NA--A0-2-U-HI-2C AV
f

488
Avg Blank
35
163
540 5284, 538, 5312, 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 539774 49.30 S4.00 -4.70 40.19 3464 1077 3638 000 3@ 44 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-31 of 386
TEL : +86-512-57900158
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR462802B

Pol. Horizontal Vertical
1MLMI(dBIJ‘ﬂm) mLeveI(dHNPm)
1138 1138
075 975
#3 RN ¥TTES i U URZAINLLC
g i) LTl gy iy LT
™ 2
' LU — = 1 . “'"'3"13ﬂ'1"'”'!“'2c"“@
— - T B ) — - 488
489 : - e . M.Wnu I T
Peak e 25
15 "
Av 3
9 i 183
7000 9200. 11400, 13600, 15800, 18000
7000 9200, 1140, 13600. 15800 18000 Frequency (WHz)
Frequency (MHz)
. Linit Read At (able Preamp Aux APos TPos
Linit Read  int Cable Preamp  Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . . . . __ Pz dBuV/m dBuV/m 0B dBuV dB/m dB A8 B m  deg
Mz dBul/m dBuv/m  dB BV dBm B OB dB o deg 1 999933 46.40 68.20-21.80 61.24 37.20 1512 67.16 0.8 - - Pesk
1 1045008 52.48 68.28 -15.72 66.33 37.48 15.56 66.89 0.00 --- PEAK 2 10478.20 56.32 68.20 -11.88 70.18 37.48 15.56 66.96 0.0 --- - Pesk
1 15726.08 45.70 74.88 -15.30 5367 39.94 19.16 64.07 0.0 47 185 PEAK 31572000 55.62 74.00 -18.38 60.59 39.9 19.16 64.07 0.09 361 104 PEAK
3 15720.00 37.88 54.08 -16.12 42.83 39.95 19.17 64.07 .00 247 185 AVERAGE 4 15720.00 42.99 54.00 -11.10 47.88 39.93 19.16 64.07 0.0 381 104 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-32 of 386
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samronas. FCC TEST REPORT Report No. : FR462802B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT40_CH38_Full_5190MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
1 SNt L-H-28-UNI-2C l | T UHIA-UNIZA UM
) MMMWW«WM/MW i B l%w ; w
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 548,32 67.14 74.00 -6.86 58.79 34.40 10.61 36.66 0.0 108 96 PEAK 1 5199.00 115,84 --veev ovmeee 10731 34.45 10.66 36,58 0.00 100 95 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
U1 2A-U-H-2CAVG i U ZAUNI-2C )
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.92 53.52 54.00 -0.48 45.16 34.40 10.61 36.65 @.00 108 96 AVERAGE 1 519900 106,91 ----vv -vooe- 98.38 34.45 10.66 36,58 0.00 100 95 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-33 of 386
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental

1H|.M(dmlwml

1134 Mﬂm

a5 \

B3 ,L

L U-HIA-U-H0-28-UA1-2C
) ”‘,'W 1
o g b g R

488
Peak Blank

35

163

5190 5244, 5298, 5352, 5406, 5460

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53%6.86 58.94 74.00 -15.06 49.95 34.60 10.75 3636 000 18 96 PEAC

Lol

134

a5 [\A
|
83 {
ﬁl:ll
U-NIA-U-NI-2A-D-NI-2C VG
a

Av Blank
9 18

163

5190 5244, 5298, 5352, 5406, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 533146 43.46 5400 -5.54 39.49 3459 1075 3637 000 108 95 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-34 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



samronas. FCC TEST REPORT Report No. : FR462802B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT40_CH38_Full_5190MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1134 1
95 95
813 813
U-HIA-U-0-28-U1-2C l | | UNUNZA UL
; 1 ) ; me
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5145.60 58.10 74.00 -15.99 49.76 34.40 10.60 36.66 0.00 388 24 PEA 1 5190.00 109.24 ---eev -vneee 108,79 34.43 10.64 36.62 0.00 383 24 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
U-M-1-M-2A-U-H0-2C1AVG) L L U-HI1-U-H0-28-A0-2CVG)
4 ! Ll
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 546,40 46.66 54.00 -7.34 38.32 34.40 10.60 36.66 0.00 388 24 AVERAGE 1 5199.00 108,19 ----vv -eeee- 91.66 34.45 10.66 36,58 0.00 388 24 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-35 of 386
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ssamanas. FCC TEST REPORT

Report No. : FR462802B

Pol. Vertical Fundamental
mLeveI(dBllel
134
915 m
a
B3 |
WL U-HI-A-U-N-2A-ULAI-2C
A (! N
N ‘Wm 1
- MW“MWWW““%W ol gl ‘\"ﬂ'\;"l W .l'r |k
Peak Blank
1§
163
590 5244, 5298 5352 5406 5480
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5367.12 57.21 74.00 -16.79 48.19 34.61 10.76 3635 0.0 388 M4 PEN
mLeveI(dBllel
134
915 V\
B3
654 \
U-NA--A0-2-U-HI-2C AV
4#4 1
Avg Blank
1§
163
590 5244, 5298 5352 5406 5480
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5450.61 45.32 54.00 -B.68 36.03 34.69 10.83 36.23 @.00 388 24 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-36 of 386
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

Pol. Horizontal Vertical
MLMWM"“] " Level (dBuVim)
138 1134
s 5
i UL VRN * WAL
iy gy 1L LT LT 1L
UM AL ALCOVG) _ -, - AL AL
- T e - -1 ol
LLE 1 1 " o —— PR R
Peak - b
5 &
Avg .
163
7000 9200, 11400, 13600, 16800, 18000
1000 9200, 11400, 13600, 16800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos Thos
Linit Read  Ant Cable Preamp  Aux APos  Tos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m @B B dBm B OB dB o deg
Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg 1 8269.40 45.81 74.80 -28.19 3.3 3610 13.65 67.30 0.8 - --- Peak
1 B69.40 45.18 74.00 -28.82 62.73 3610 13.65 6730 0.8 .- - Pesk 1 9999.33 47.07 63.20 -21.13 6LOL 1728 1512 67.16 8.8 - --- Peak
1 103%0.00 46.24 68,28 -21.9 60.34 37.38 15.47 66.95 0.00 --- PEAK 3 10330.00 46.48 68.20 -21.72 60.58 37.38 15.47 66.95 0.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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samronas. FCC TEST REPORT Report No. : FR462802B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT40_CH46_Full_5230MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim) :
1138 1138
95 95
813 813
U-HIA-U-0-28-U1-2C l | T UHIA-UNIZA UM
ESIUWMWWWPW 50
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 514192 64.67 74.00 -9.33 56.34 34.40 10.60 36.67 0.00 108 96 PEAK 1 5230.00 122,98 ----vv -onee- 11433 34,49 10.68 36,52 0.00 100 95 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 138 1
95 95
813 813
5.0 50
UMM 2A-U-H-2C VG
B 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.60 52.79 S4.00 -1.21 44.43 34.40 10.61 36.65 @.00 108 96 AVERAGE 1 5230.00 112,47 --veev ovmeee 103,82 34.49 10.68 36,52 0.00 100 95 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-38 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB




swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental
1H|.M(dmlwml
139 VMW UA
a5 1.”}
03 Wi
]‘ U-HIA-U-H0-28-UA1-2C
Al
Wi 1
5. Wﬁw"ﬁww‘ b MM‘W‘.” ol
488
Peak Blank
35
163
50 5256, 5292, 5328, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 539154 63.78 74.00 -10.22 54.69 34.63 10.77 3631 o001 96 PEA

Lol

134

i

A ll
b1

N \"\_/'\,_‘ -1 2A-U-HI-2C AV

88 T Ge—

Av Blank
9 18

163

5220 5256 5292 5328, 5364, 5400
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 537L0 5263 5400 -1.37 43.60 3461 107 36,34 000 108 95 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-39 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



samronas. FCC TEST REPORT Report No. : FR462802B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT40_CH46_Full_5230MHz

ANT CDD 1S4T

Pol. Vertical Fundamental

o L€4el ({BuVim) o L8¥el ({BuVim)

1

1

1 1134 !
% w5
0y

N
1 ‘WW M (A 20 402 o T e G TR EES
50 w i f 50 J{ -]

48 488
Peak
125 125
163 163
510 LA 5164, 5196, 5208, 5260 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5129.60 6112 74.00 -12.88 52.83 34.38 10.59 36.68 0.0 34 47 PEN 1 5230.00 112,28 ---evv =veees 103,65 34,48 10.68 36,53 0.00 304 47 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
A2 U-I-2CAVG) U-N-1-U-N-2A-U-AI-2CG)
_’— —_— | ] ee— I
48 488
Av
) 125 125
163 163
510 LA 5164, 5196, 5208, 5260 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 518430 49.93 S4.00 -4.07 4173 3436 10.56 36.72 0.00 304 47 AVERAGE 1 5230.00 103,02 ----vv -eeee- 9,39 3448 10.68 36,53 0.00 304 47 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-40 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB




swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Vertical Fundamental

1H|.M(dmlwml

138 M(P

975 f f\

iy \..N U-HIA-U-H-2A-UI-2C

B0 Y 4

R

488
Peak Blank

35

163

50 5256, 5292, 5328, 5364, 5400

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5395.86 60.46 74.00 -13.54 5136 3464 1077 3631 0.0 34 47 PEN

mLevel (dBuVim)
134
g? El f

\\/\ U-H-1--N 2 U-HI-2C AV
f

488
Avg Blank
35
163
50 5256, 5292, 5328, 5364, 5400
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 537002 43.99 S4.00 -5.10 39.87 3461 1076 36.34 .00 304 47 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-41 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



FCC TEST REPORT

SPORTON LAB.

Report No. : FR462802B

Pol. Horizontal Vertical
mLevel(dBqu) 1 Level (dBuVim)
1138 134
w5 15
i UNLLLNLADNIZ o DAL AN
g g S I I g gy IS I I e
UM AL ALCOVG) - -, S AR
- T e - : -1 | ol 4
8 i : mﬁiwlm ‘ PR
Iy
Peak At .,
325
Avg .
163
000 200, 11400, 13600 15800 18000
000 9200. 1400, 13600, 15800, 18000 Freguency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos Thos
Linit Read  Ant Cable Preamp  Aux APos  Tos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m @B B dBm B OB dB o deg
Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg 1 878,13 4478 74.80 -29.22 62.33 36,10 13.65 67.30 8.80 ---  --- Peak
1 B269.40 4490 7400 -29.00 6253 3610 13.65 6730 0.0 - - Pask 1 loaed.Be 46.28 68.20 -21.92 6L12 37.28 15.12 67.16 Q.08 -- - Peak
7 10460.00 45.9 68.2¢ -2.38 59.8L 37.46 15.54 66.91 @.08 --- PEAK 3 10460.00 49.19 68.20 -13.91 63.20 37.46 15.54 66.91 .08 - - PEAK
Sporton International Inc. (Kunshan) Page Number 1 C-42 of 386

TEL : +86-512-57900158
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
9
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT80_CH42_Full_5210MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 138 ]
95 95
813 813
l | T UHIA-UNIZA UM
e " [
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5140.00 68.40 74.00 -5.60 60.00 34.39 10.60 36.67 0.00 108 165 PEAK 1 5210.00 112,46 ----vv -vnees 103,81 34.49 10.68 36.52 0.00 100 185 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
UMM 2A-U-H-2CHAVG) i NN AJ@-\/\_,
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5140.80 53.67 54.00 -0.33 45.34 34.40 10.60 36.67 0.00 109 105 AVERAGE 1 5210.00 102,77 --=sev =emees 9,12 34.49 10.68 36,52 0.00 100 185 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental
mLevel(lelel
1138 %
915 VM W
B3 |
MM UHI DAL
540 hw\wi Tl 1
W MWW'"-‘H" it Wil LMWWW‘WW
48
Peak Blank
35
163
5220 5256 5292 5328, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 539268 62.89 74.00 -1L.11 53.80 34.63 10.77 3631 .00 108 185 PEMC

Lol

134

w k Ao, UHI- -HII-ZA-U-HII-!C‘A‘yG]

Av Blank
9 18

163

5220 5256 5292 5328, 5364, 5400
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 539370 49.84 5400 -4.16 40.75 3463 1077 3631 .00 108 185 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-44 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



samronas. FCC TEST REPORT Report No. : FR462802B

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT80_CH42_Full_5210MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
| UHILE-U-H0-2AL l | | UN-H2AUNLZC
5.0 WM 1 50 WMWWMM
" |
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5137.92 6137 74.00 -12.63 53.85 34.39 10.60 36.67 0.00 380 27 PEAK 1 5210.00 103,81 ----vv -veem- 95,16 34.49 10.68 36.52 0.00 3/ 27 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95 1
813 813
5.0 50
U-M-A-M-2A-U-H2CAVG)
—1_
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5136.64 49.99 54.00 -4.01 4168 34.39 10.59 36.67 @.00 380 27 AVERAGE 1 5210.00 94,68 ----ev -=nee- 85.97 3448 10.68 36,53 0.00 380 27 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-45 of 386

TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Vertical Fundamental

Lol

134

i MM LN LN 2A NG
6: il

MAA B B, M'M T IOIY PN Y UYL RYNTE VT I P [y )
L Rl il L TRl AP !

488
Peak Blank
35
163
50 5256, 5292, 5328, 5364, 5400
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53L70 59.73 7400 -14.27 S0.66 3462 1077 3637 0.0 M 17 PEM

Lol

134

N Lﬂ“\‘\ U-N-A--A-2-U-I-2C AV
s T

Av Blank
9 18

163

5220 5256 5292 5328, 5364, 5400
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53786 4852 5400 -5.48 39.47 3462 1076 3633 000 388 27 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-46 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



FCC TEST REPORT

SPORTON LAB.

Report No. : FR462802B

Pol. Horizontal Vertical
mLevel(dBle] " Level (dBuVim)
138 134
w5 &
813
i DA DNIALNLLC 1 1 ,iﬁi"”'""“'"'""'zﬁ
A [ _1 1 Il Bl = _—
650 UAH-UH24.U NI2CAVG)
1 _ UM ZA-HI-2CAVG)| PR - 1 N
1838 1 TR TR ' =
Peak Ll Ww !
18
Avg .
163
000 200, 11400, 13600 15800 18000
Frequency (MHz
1000 9200, 11400, 13600, 16800, 18000 ey
Frequency (MHz
ey ) Linit Read  Ant Cable Preamp  Aux APos Thos
. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark W e G W B & B B o dg
- 1 B269.49 44,80 74.80 -29.20 62.35 36,10 13.65 6730 @.80 ---  --- Peak
Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg 1 loaee.Be 46.72 68.20 -21.48 656 37.28 15.12 67.16 Q.08 -- - Peak
1 1042000 4479 68.28 -B3.41 56.79 37.42 1551 66.93 .00 --- PEAK 3 1042000 45.07 68.20 -23.13 59.87 37.42 15.51 66.93 0.8 -- - PEAK
Sporton International Inc. (Kunshan) Page Number 1 C-47 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



samronas. FCC TEST REPORT Report No. : FR462802B

10

Mode Band Edge

U-NII-1_5.15-5.25_802.11be EHT20_CH36_RU52*4_5180MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
O U-HILE-U-H0-24 M l | T UNU-AZA AL
5.0 gt 50 W
48 448
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.% 65.62 74.00 -B.38 47.26 34.40 10.61 36.65 10.0 108 92 PEAK 1 5180.00 120,65 -----v -=--=- 102,23 34,42 10.63 36.63 le.00 100 92 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 138 *
95 95
813 813
5.0 50
- U-H0-24-U-NT-2CIAVG L o UHEN-ZAN-CHG)
48 448
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.% 53.43 S4.00 -0.50 35.12 34.40 10.61 36.65 10.80 108 92 AVERAGE 1 5180.00 112,52 ---nev oveees 94,10 34.42 10.63 36.63 le.00 100 92 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-48 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB




samronas. FCC TEST REPORT Report No. : FR462802B

10

Mode Band Edge

U-NII-1_5.15-5.25_802.11be EHT20_CH36_RU52*4_5180MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
U-HI-1-U-H0-28- -2 l | T UNU-AZA AL
5.0 1WM 50
A A e bt
48 448
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.00 59.62 74.00 -14.38 41.77 34.40 10.61 36.66 10.80 369 24 PEAK 1 5180.00 116,14 ---eev ovneee 97.65 34.44 10.65 36.60 10.00 369 24 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
-H0-H0-28--NT-2CHAVG),
s : s
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.50 43.93 S4.60 -5.07 30.57 34.40 10.61 36.65 10.80 369 24 AVERAGE 1 5180.00 106,78 -----v -=--=- 88.21 34.44 10.65 36.60 l.00 39 24 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-49 of 386

TEL : +86-512-57900158
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samronas. FCC TEST REPORT Report No. : FR462802B

11

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11be EHT80_CH42_PC 20MHz,Loc 4_5210MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
l | T UHIA-UNIZA UM
ESIUWMWWHW L 50
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54048 67.47 7400 -6.53 59.15 34.39 10.60 36.67 0.00 108 167 PEAK 1 5210.00 114,06 -----v -=--m- 105,60 34,43 10.64 36.61 0.00 100 187 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
UMM 2A-U-H-207AVG)
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5140.64 53.68 54.00 -0.32 45.36 34.39 10.60 36.67 0.00 108 187 AVERAGE 1 5210.00 104,48 ----vv -vnee- 95.82 34.47 10.67 36,56 0.00 100 187 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-50 of 386

TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental

1H|.M(dmlwml

138}

a5

|
iy U-HIA-U-H0-28-UA1-2C
ﬁm LILL .‘
" Al

o et oo i i
Peak Blank

35

163

50 5256, 5292, 5328, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5369.40 59.19 74.00 -14.81 50.16 34.61 10.76 36.34 o.00 108 187 PEMC

Lol

134

’\/\\ U-NA--A-2-U-HI-2C AV
T

l
m"' S e R

Av Blank
9 18

163

5220 5256 5292 5328, 5364, 5400
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 537156 43.43 5400 -5.57 39.40 3461 1076 36,34 0.00 108 167 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-51 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
11
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11be EHT80_CH42_PC 20MHz,Loc 4_5210MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
l | T UHIA-UNIZA UM
5.0 50 w
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5145.92 58.42 74.00 -15.58 50.08 34.40 10.60 36.66 0.00 329 28 PEMK 1521000 104,97 --vevv ovneee 96,39 34.47 10.67 36,56 0.00 329 25 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 1
813 813
5.0 50
U-M-1-M-2A-U-H0-2C1AVG) L L M- 28-A0-2CG)
4 ! Ll
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5139.84 46.46 54.00 -7.54 38.14 34.39 10.60 36.67 0.00 329 28 AVERAGE 1 5210.00 95.73 --eeev ommeee 87.15 34.47 10.67 36,56 0.00 319 25 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-52 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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Pol. Vertical Fundamental

Lol

134

" ‘m [ U-I-U-NI-2A- -T2
ﬁl:ll ‘l

1 M, *
it e oo

488
Peak Blank
35
163
50 5256, 5292, 5328, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5396.20 57.44 74.00 -16.5% 48.34 3464 1077 3631 0.0 39 2B PEM

Lol

134

L N0 AV
e - 4

Av Blank
9 18

163

5220 5256 5292 5328, 5364, 5400
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5369.40 45.00 5400 -9.00 35.97 3461 107 3634 0.0 39 28 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-53 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

12
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11a_CH52_5260MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
NI -2 l | 0 U AA AL
65 : 50
o e R P " i
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5186.68 58.54 74.00 -15.46 50.34 34.36 10.5 36.72 0.00 108 265 PEAK 1 5260.00 120,09 ----vv -vnee- 1138 3451 18.78 36,50 0.00 100 265 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 !
95 95
813 813
5.0 50
U-M-1-M-2A-U-H0-2C1AVG) L L M1 28-A0-2CEAG)
ay ! s
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5169.44 46.97 S4.00 -7.03 38.74 34.37 10.57 3671 0.00 109 265 AVERAGE 1 5260.00 L1171 --veev oomeee 103,08 3451 10.78 36,50 o0.00 100 265 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-54 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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Pol. Horizontal Fundamental

Lol

HJ..'}M\‘

iy l U-NI-U-NI-2A-U-NIL2C
61: 0 |

b 1
”M{WMWM“ Feboalinrlild o A g WWWHM LAl
ol DR T P T

488
Peak Blank
35
163
5260 5300, 5340, 5380, 5400, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 54107 58.78 74.00 -15.22 49.63 3465 10.78 36.28 @0.00 108 265 PEMC

Lol

1134

U-NA--N-2A-U-HI-2C AV
T

488 S—
Avg Blank

35

163

5260 5300, 5340, 5380, 5400, 5460

Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5107 43.30 5400 -5.70 39.15 3465 1078 36.28 000 108 265 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-55 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



samronas. FCC TEST REPORT Report No. : FR462802B
12
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11a_CH52_5260MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
13 103 !
95 95
813 813
U-HIA-U-0-28°0A-2C l | 1T UHHALA AL
5.0 i 50
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 547.36 57.75 74.00 -16.25 49.40 34.40 10.61 36.66 0.00 322 M PEN 1 5260.00 112,91 ---eev oomeee 10419 3451 10.78 3649 0.00 32 24 PEA
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
U-M-1-M-2A-U-H0-2C1AVG) L L U-HI1-U-H0-28-A0-2CEAYG)
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5lop.e0 45.81 5460 -B.19 37.61 34.36 10.56 36.72 @.00 322 24 AVERAGE 1 5260.00 104,34 --veev ovmeee 95,62 34.51 10.78 36.49 0.00 312 24 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-56 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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Pol. Vertical Fundamental

1H|.M(|mlwml

134

915 \

i \ UHLA-UHL2A LNLEC

80—

\M 1

" LR ‘rlnl iy M‘WW\'J““"!\“#’ n‘n e wmy' ok
Peak Blank

1§

163

5260 5300. 5340, 5360 5420, 5480

Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5415.00 56.43 74.00 -17.57 47.77 365 10.79 3628 0.0 3 MPEK

Lol

134

\ U-NA--A0-2-U-HI-2C AV

Av Blank
9 18

163

5340, 5360,
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5417.50 45.20 5400 -8.50 36.82 3466 1079 3627 0.0 31 24 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-57 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



FCC TEST REPORT

SPORTON LAB.

Report No. : FR462802B

Pol. Horizontal Vertical
mLmI(dBu‘ﬂm] " Level (dBuVim)
(i) a4
w5 &
813
i DA DNIALNLLC 1 1 ,iﬁi"”'""“'"'""'zﬁ
A [ _1 1 Il Bl = _—
650 UAH-UH24.U NI2CAVG)
U-NI-1--AT-2A-U-HI-2CHAVG) Jd T T - N n
—— 1 - I ] — TR
Peak M,.
3!
Avg .
163
000 200, 11400, 13600 15800 18000
Frequency (MHz
1000 9200, 11400, 13600, 16800, 18000 ey
Frequency (MHz
ey ) Linit Read  Ant Cable Preamp  Aux APos Thos
. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark W e G W B & B B o dg
- 1 B269.40 45.20 7480 -28.78 6277 3610 1365 67.30 0.8 - --- Peak
Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg 2 10009.80 46,55 68.20 -21.34 6L70 37.20 15.12 7.6 0.88 - --- Pesk
1 10520.00 46.79 68.20 -21.41 60.54 37.52 15.60 66.87 .00 === PEAK 3 1052000 45.35 68.20 -22.85 59.10 37.52 15.60 66.87 .00 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number 1 C-58 of 386




samronas. FCC TEST REPORT Report No. : FR462802B

13

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11a_CH60_5300MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
U-HI1-U-H0-28- -2 l | T U AA AL
5.0 i = 50
488 4MWWMWMWMwwwmwawwWwwmmwwMM
Peak
325 35
163 163
sl 5060, 5120, 5180, 5240, 5300 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 513410 58.11 74.00 -15.09 49.81 34.39 10.59 36.68 0.0 108 271 PEAK 1 5300.00 119.64 ----vv -veeee 118,81 3455 10.72 36.4 0.00 100 271 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
(il i34 !
95 95
813 813
5.0 50
-2 2CHAVE) L L MU0 2A-A-CEAYE)
s * s
Av
) 325 35
163 163
sl 5060, 5120, 5180, 5240, 5300 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.10 47.24 5400 -6.76 38.88 34.40 10.61 36.65 @.00 108 271 AVERAGE 1 5300.00 111,45 ---evv ooeeee 102,62 3455 10.72 36,4 0.00 100 271 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-59 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB




swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental
1H|.M(dmlwml
138 \\
a5
B3
}]« U-HIA-U-H-2A-UI-2C
) ' 1
M L el 4 A A
" by a0 T R P
Peak Blank
35
163
5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5375.% 58.19 74.00 -15.71 49.24 3462 10.76 3633 000 188 171 PEMC

Lol

1134

97.;\
B \

654
U-NA--A0-2-U-HI-2C AV
Iy 1
Avg Blank
1§
163
5300 5320, 5340, 5360. 5380, 5400
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 537.00 45,94 54.00 -8.06 36.95 34.60 10.75 3636 @00 108 271 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C-60 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



ssomonas. FCC TEST REPORT

Report No. : FR462802B

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11a_CH60_5300MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
U-HIA-U-H0-28-U-2C l | T U NA AL
5.0 i 50
el A el b B e
48 488 W
Peak
325 35
163 163
sl 5060, 5120, 5180, 5240, 5300 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5120.60 58.18 74.00 -15.82 49.92 3438 10.5 3678 0.00 368 23 PEMK 1 5300.00 115,24 --veev oomeee 106,40 34.55 10.72 3643 0.00 388 23 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
-2 2CHAVE) L L MU0 282G
48 1 448
Av
) 325 35
163 163
sl 5060, 5120, 5180, 5240, 5300 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5867.9 45.72 4.0 -B.28 37.57 3435 10.54 36.74 0.00 368 23 AVERAGE 1 5300.00 106,18 -----v -=-om- 97.26 34.55 10.72 3643 0.00 368 23 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number : C-61 of 386




SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

Pol. Vertical Fundamental
1H|.M(dmlwml
38—
a5
i “H UAILUNA UL
1
a s A
Peak Blank
35
163
5300 5320, 5340, 5360, 5380, 5400
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5365.00 56.49 74.00 -17.51 47.47 3461 10.76 3635 0.0 368 23 PEM
1H|.M(dmlwml
138
8/
B3
650
\ U242 V)
4 S
Avg Blank
35
163
5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5350.00 44.63 54.00 -9.37 35.66 34.59 10.75 3637 0.00 368 23 AVERAGE

Sporton Int

ernational Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number

: C-62 of 386
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Pol. Horizontal Vertical
mLmI(dBle) , Level (dBuVim)
1134 134
15 13
i -HI1-U--2A 0402 i UNIH-U-N2A- U020
S _1 T e LI
L i NN RG] |—= -, N "'"&i"'”"”"""'zc““’ﬁj]
Peak PRI Aper e e
3
Avg
1 kl
163
7000 900, 11400, 13600, 16800, 18000
1000 9200, 11400, 13600, 16800, 18000 Frequency (MHz)
Frequency (MHz)
» Linit Read  Ant Cable Presmp Aux  APos TPos
Linit Read dnt Gable Preamp  Au Mo Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dwv/nddv/m 0B dBW dBm B dB oAb o deg
Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg 1 9%99.33 47.26 60.20 -20.94 62,10 37.20 15.12 67.16 0.08 - - Pexk
1 10609.08 45.60 74.80 -28.40 59.16 37.60 15.67 66.63 @.00 --- .- PEAK 1 10600.00 4418 74.80 -20.72 57.84 37.60 15.67 66.83 0.08 -~ --- PEAK
Sporton International Inc. (Kunshan) Page Number : C-63 of 386

TEL : +86-512-57900158
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
14
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1134 1134
i1 95
B U-HI-A-U1-N-2A-ULAI-2C B
m L ] | I UNIANI-2AUNI-C
B0 WM i 1 a0
ey 'W“W«.;}WW
48 488
Peak
125 125
163 163
500 5320, 5340, 5360. 5380. 5400 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5385.50 58.91 74.00 -15.09 49.83 34.63 10.77 3632 0.0 108 270 PEAK 1 5320.00 118,58 ----vv -=nom- 109,78 34.56 10.73 3641 0.00 100 270 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
(il i34 f
i1 95
i3 i3
50 a0
-1 2A-U-HI-2C AV ) L L U-HIA-U-N-2A-U-A-2CEA
48 1 488
Av
) 125 125
163 163
500 5320, 5340, 5360. 5380. 5400 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 536040 46.09 5400 -7.91 37.19 34.60 10.75 3636 0.00 108 270 AVERAGE 1 5320.00 11124 --veev oomeee 102,36 3456 10.73 3641 0.00 100 270 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-64 of 386

TEL : +86-512-57900158
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

14
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
B U-HIA-U-H0-28-UA1-2C B
\ l | T U AA AL
5.0 ! : 50
Pyt s s i g i
4 = ! Ll
Peak
325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 535570 56.43 74.00 -17.57 47.44 34.60 10.75 3636 0.0 314 27 PEMK 1 5320.00 118,93 ---nvv -vnees 102,03 34.57 10.73 36.40 0.0 304 27 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
U124 -2 V) L L U822
48 1 448
Av
) 325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5350.00 44.84 5400 -9.16 35.87 3459 10.75 3637 @.00 314 27 AVERAGE 1 5320.00 183,75 ---nev =onees 94.85 34.57 10.73 36.40 0.00 314 27 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-65 of 386

TEL : +86-512-57900158
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR462802B

Pol. Horizontal Vertical
mLml(dBle] " Level (dBuVim)
138 134
v &
813
i UHIUNZA UL 1 1 ,iﬁi"”'""“'"'""'zﬁ
I I L1 I B = =
650 UAH-UH24.U NI2CAVG)
U-NI-1--AT-2A-U-HI-2CHAVG) — 10 - 1 n
l—— 1 -l T = ! - - TR T
Peak L AT —rvT—— wa
3!
18
Avg .
163
000 200, 11400, 13600 15800 18000
Frequency (MHz
1000 9200, 11400, 13600, 16800, 18000 ey
Frequency (MHz
ey ) Linit Read  Ant Cable Preamp  Aux APos Thos
. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark W e G W B & B B o dg
- 1 8269.49 46,19 74.80 -27.81 63.74 36,10 13.65 67.30 0.80 ---  --- Peak
Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg 1 9999.33 46.97 68.20 -21.23 6L.BL 37.28 15.12 67.16 Q.08 -- - Peak
1 10640.00 45.86 74.00 -28.94 58.56 37.68 15.71 66.51 .00 PEAK 3 10640.00 4427 74.00 -29.73 5777 37.60 15.71 66.81 0.00 - - PEAK
Sporton International Inc. (Kunshan) Page Number : C-66 of 386
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15

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11be EHT20_CH52_Full RU_5260MHz

ANT CDD 1S4T

Pol. Horizontal Fundamental

o L€4el ({BuVim) o L8¥el ({BuVim)

1

1

1134 1134
i1 95
i3 i3

] ] = UI-UNI-2A L2

T wm«wwwww«wwwwﬂwm N 1
ekl L £ MWWWM
TR

48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5185.44 58.81 74.00 -15.19 58.61 34.36 10.5 36.72 0.0 1ol 166 PEAK 1 5260.00 121,45 ---evv -veees 112,77 34,50 10.69 36,50 0.00 101 186 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
(il i34 1
95 95
813 813
5.0 50
U-M-1-M-2A-U-H0-2C1AVG) L UK N-AUN-2CTAG)
af s
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5180.% 47.15 54.00 -6.85 38.95 34.36 10.56 36.72 @.00 1a1 16 AVERAGE 1 5260.00 111,29 ---eev oveeee 102,61 34.50 10.69 36,51 0.00 101 106 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-67 of 386
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml
138 AL
a5 x
T
U-HIA-U-H0-28-UA1-2C
650 ! ‘
" %WMWMMM b
Peak Blank
35
163
5260 5300, 5340, 5380, 5400, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5405.00 60.02 74.00 -13.98 50.89 34.64 1078 36.29 .00 1Al 186 PEAC

Lol

134

us “A
3 \

UNLEUALZA LA
48 - !

Av Blank
9 18

163

5340, 5360,
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 542140 49.43 5400 -4.57 40.24 3466 10.80 36.27 @00 101 186 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C-68 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11be EHT20_CH52_Full RU_5260MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
13 103 !
95 95
813 813
U-HIA-U--28 -2 l | 1T UHHALA AL
650 " 50
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5185.60 58.42 74.00 -15.58 50.22 34.36 10.5% 36.72 0.0 37 2 PEN 1 5260.00 112,96 ----vv -vnoe- 10424 3451 10.70 3649 0.0 374 22 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
U-M-1-M-2A-U-H0-2C1AVG) L L U-HI1-U-H0-28-A0-2CEAYG)
48 1 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 513456 46.06 54.00 -7.9 37.76 34.39 10.59 36.68 @.00 374 22 AVERAGE 1 5260.00 104,68 -----v -=--=- 95,96 34.51 10.78 36.49 0.00 374 22 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Vertical Fundamental
1H|.M(dmlwml
138 *x
915 \
B3
h U-HIA-U-H0-28-UA1-2C
50— i
a ke e
Peak Blank
35
163
5260 5300, 5340, 5380, 5400, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 542150 58.19 74.00 -15.81 49.80 34.66 10.80 36.27 0.0 34 22 PEM

Lol

134

\ U-NA--A0-2-U-HI-2C AV
4#4

Av Blank
9 18

163

5340, 5360,
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 542080 45.77 5400 -8.53 36.59 3466 10.79 3627 @00 374 22 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-70 of 386
TEL : +86-512-57900158
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

Pol. Horizontal Vertical
mLmI(d&Mm] 1 Level (dBuVim)
1138 134
w5 15
i UNLLINAUNIE * AU
g g S I I g gy IS I I e
UM AL ALCOVG) _ -, S AR
- T e - -1 ol
488 1 “Wluﬁj AN
Peak gt s e bt
3!
325
Avg .
163
000 200, 11400, 13600 15800 18000
000 9200. 1400, 13600, 15800, 18000 Freguency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos Thos
Linit Read  Ant Cable Preamp  Aux APos  Tos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m @B B dBm B OB dB o deg
Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg 1 8269.48 46.28 74.8@ -27.72 63.B3 36.18 13.65 67.38 .8 --- - Peak
187013 4434 74.00 -19.16 62.39 36,10 13.65 67.30 .00 - Peak 1 10600.88 46.73 68.20 -21.47 6157 37.28 15.12 67.16 @.8  --- - Peak
2 10528.00 44.88 68.2 -23.32 56.63 37.52 15.60 66.87 @.08 --- PEAK 3 10520.00 46.83 68.20 -21.37 60.58 37.52 15.60 66.87 0.0 --- - PEAK
Sporton International Inc. (Kunshan) Page Number 1 C-71 of 386
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
16
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11be EHT20_CH60_Full RU_5300MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
U-HI1-U-H0-2080N-2 l | " UHIA-UNIZA UM
5.0 1 50 MWW
48 448
Peak
325 35
163 163
sl 5060, 5120, 5180, 5240, 5300 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 518470 58.59 74.00 -15.41 50.39 34.36 10.5 36.72 0.00 108 G4 PENK 1 5300.00 119.79 ---eev -omeee 118,95 34.55 10.72 3643 0.00 100 94 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
(il i34 !
95 95
813 813
5.0 50
-2 2CHAVE) L L U-HI1-U-H0-2A- 02
s 1 s
Av
) 325 35
163 163
sl 5060, 5120, 5180, 5240, 5300 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5139.50 47.28 54.00 -6.72 38.96 34.39 10.60 36.67 0.00 108 94 AVERAGE 1 5300.00 111,45 ---evv ooeeee 102,61 3455 10.72 3643 o0.00 100 94 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-72 of 386
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental

1H|.M(dmlwml

134 W

915

B3 ! I

M U-HI-A-U1-N-2A-ULAI-2C

654 "i ‘

u MWMMN#H At A HW'JVM i
Peak Blank

1§

163

5300 5320, 5340, 5360. 5380, 5400

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 535240 59.65 74.00 -14.35 50.68 3459 1075 3637 000 1@ 94 PEM

Lol

134

i

N \/\ U-NA--A0-2-U-HI-2C AV

m 1
Avg Blank

35

163

5300 5320, 5340, 5360, 5380, 5400

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
153305 47.56 54.00 -6.44 38.59 3459 1075 3637 000 108 94 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-73 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

16
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11be EHT20_CH60_Full RU_5300MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1134 1134
i1 95
i3 i3
U-HI-A-UL-N-2A U2 ] | 1 UNEHZAUNI-C
50 j a0
A xru'mﬂ‘». il MJ.VJ_‘” il WMWWMWWW’W“
48 488
Peak
125 125
163 163
sl 5060. 5120, 5180, 5240, 5300 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5126.9 57.99 74.00 -16.01 49.72 34.38 10.5 36.69 0.00 369 19 PEAK 1 5300.00 L1471 --veev oomeee 105,87 34.55 10.72 3643 0.00 369 19 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 1
i1 95
i3 i3
50 a0
U-H-A-U-N-2- I 2CAVG) L L UM 2A-U-AI-2CIANG)
48 1 488
Av
) 125 125
163 163
sl 5060. 5120, 5180, 5240, 5300 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 589150 46.12 S4.00 -7.88 37.96 34.35 10.55 36.74 @.80 369 19 AVERAGE 1 5300.00 105,60 -----v -=---- 96,76 34.55 10.72 3643 0.00 369 19 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-74 of 386
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

Pol. Vertical Fundamental
1H|.M(dmlwml
138 il
a5 *ﬁk
i " UAI UL 2C
650 !
’W’w% f
ul b i AN
Peak Blank
35
163
5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 535140 56.26 74.00 -17.74 4.9 4.5 10.75 3637 0.0 369 19 PEMK
1H|.M(dmlwml
138
a5
(d
B3
650 \
K U242 V)
488 = 1
Avg Blank
35
163
5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5397.90 44.85 S4.00 -9.15 35.74 34.64 10.77 3638 0.00 369 19 AVERAGE

Sporton Int

ernational Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number
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ssamanas. FCC TEST REPORT

Report No. : FR462802B

Pol. Horizontal Vertical
mmel(dﬁj‘ﬂm) 1 Lewel (dBu/m)
1138 138
s 5
i UNLLINAUNIE * AU
S BRI I i il iy SR I i
UM AL ALCOVG) - -, - AL AL
- T, e - -1 | ol
188 1 2 ) e e e
Peak Ay masar iy e
35
Avg .
163
7000 920. 11400, 13600. 15800 18000
7000 9200, 11400, 13600. 15800. 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos Thos
Linit Read  Ant Cable Preamp  Aux APos  Tos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m @B B dBm B OB dB o deg
Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg 1 B269.40 45.97 7400 -28.03 £3.%0 3610 1365 6730 0.0 - --- Peak
1 §269.40 45.45 74.00 -28.55 63.00 36.18 13.65 67.30 .00 - Peak 1999933 46.40 68.20 2178 6L26 37.28 15.12 67.16 4.0 - - Peak
1 10660.08 45.37 74.88 -18.63 55.93 37.60 15.67 66.83 0.00 --- PEAK 3 10600.08 45.93 74.00 -18.07 59.49 37.60 15.67 66.83 0.0 - - PEAK
Sporton International Inc. (Kunshan) Page Number 1 C-76 of 386
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
17
Mode Band Edge
U-NII-2A_5.25-5.35_802.11be EHT20_CH64 Full RU_5320MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B U-HIA-U-H0-28-UA1-2C B
11 l | U AA AL
; MWMWWM&WWM ) Wb g
48 448
Peak
325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5350.80 65.71 74.00 -B.29 56.74 3459 10.75 3637 0.0 108 9IPEM 1 5320.00 119.89 ---evv -eneee 11899 34.57 10.73 36.40 0.00 100 93 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
(il i34 !
95 95
813 813
5.0 50
U124 -2 V)
48 448
Av
) 325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 535.60 52.15 5460 -1.B5 43.15 3459 10.75 3637 0.00 108 93 AVERAGE 1 5320.00 111,44 --veev oomeee 102,54 3457 10.73 3640 0.00 100 93 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C-77 of 386
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

17
Mode Band Edge
U-NII-2A_5.25-5.35_802.11be EHT20_CH64 Full RU_5320MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B U-HIA-U-H0-28-UA1-2C B
I l | T U AA AL
0 WV “%1 il
S i “WWWWMMW
48 448
Peak
325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5366.50 57.65 74.00 -16.35 48.63 34.61 10.76 3635 0.0 366 23 PEMK 1 5320.00 115,07 ----vv -oneee 10617 34.57 10.73 36.48 0.00 366 23 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
U124 -2 V) L L U822
48 1 448
Av
) 325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 535010 46.06 54.00 -7.94 37.09 3459 10.75 3637 0.00 366 23 AVERAGE 1 5320.00 105,43 ---nev =oneee 96,53 34.57 10.73 36.40 0.00 386 23 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-78 of 386
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ssamanas. FCC TEST REPORT

Report No. : FR462802B

Pol. Horizontal Vertical
mmel(dﬂu‘lﬁn] " Level (dBuVim)
138 134
w5 &
813
i DA DNIALNLLC 1 1 ,iﬁi"”'""“'"'""'zﬁ
A [ _1 1 Il Bl = _—
650 UAH-UH24.U NI2CAVG)
U-NI-1--AT-2A-U-HI-2CHAVG) T T g - T n
il "
- — 4 - — - ‘ } e
Peak e K N Mot
[ T 1!
18
Avg .
163
000 200, 11400, 13600 15800 18000
Frequency (MHz
1000 9200, 11400, 13600, 16800, 18000 ey
Frequency (MHz
ey ) Linit Read  Ant Cable Preamp  Aux APos Thos
. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark W e G W B & B B o dg
- 1 B269.49 44,97 74.80 -29.83 62.52 36,10 13.65 67.30 0.80 ---  --- Peak
Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg 1 l0Gee.88 45.89 68.20 -22.31 6A.73 37.28 15.12 67.16 Q.08 -- - Peak
1 10640.00 45.19 74.00 -28.81 56.69 37.60 15.71 6681 0.00 --- PEAK 3 10640.00 45.05 74.00 -28.95 58.55 37.60 15.71 66.BL 0.8 -- - PEAK
Sporton International Inc. (Kunshan) Page Number 1 C-79 of 386
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samronas. FCC TEST REPORT Report No. : FR462802B

18
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11be EHT40_CH54_Full_5270MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
AL P-Z2UN- l | U -UNIZA UM
5.0 i 50
Al il
48 448
Peak
325 35
163 163
sl 5054, 5108, 5162, 506, 5000 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5188.60 57.99 74.00 -16.01 49.78 34.36 10.5% 3671 0.00 108 163 PEAK 1 5270.00 11876 -----v - 109.96 34.52 10.78 36.48 0.00 100 183 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
LML 2A-L-H-2CAVG) L L MU 2A-A0-CEAN)
s W s
Av
) 325 35
163 163
sl 5054, 5108, 5162, 506, 5000 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 513L76 4711 5400 -6.89 38.81 3439 10.59 36,68 @0.00 108 103 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 5270.08 108.73 ------ ------ 99.97 3452 1071 36.47 000 108 103 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number : C-80 of 386
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Pol. Horizontal Fundamental

1H|.M(|mlwml

138 ’\“v

a5 L

B3 il

U-HIA-U-H0-28-UA1-2C
hy

50 WM :

a P s e
Peak Blank

35

163

500 5308, 534, 5304, 5414, 5460

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5409.84 59.85 74.00 -14.15 50.71 34.65 10.78 36.29 .00 108 103 PEMC

Lol

134

w”'/\

.Jwv

\\_\ U-HA--A0- 2 U-HI-2C AV
W \

— ~ p————— .

Av Blank
9 18

163

5210 5308, 5348, 5364, 5422, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 SIL74 49.03 5400 -4.97 39.88 3465 1078 36.28 @000 108 103 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-81 of 386
TEL : +86-512-57900158
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11be EHT40_CH54_Full_5270MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
U-HI-U-H-24-U-2C l | LT U AA AL
5.0 i ‘ 50
i
48 448
Peak
325 35
163 163
500 5054, 5108, 5162, 506, 5000 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5885.% 57.87 74.00 -16.13 50.01 34.27 10.46 36.87 0.0 397 22 PEN 1 5270.00 118,98 ----vv -=-ee- 102,22 34,52 1071 36.47 0.0 397 22 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
LML 2A-L-H-2CAVG) L L M1 28-A0-2CEANG)
48 1 448
Av
) 325 35
163 163
sl 5054, 5108, 5162, 506, 5000 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 589558 46.11 54.00 -7.89 37.94 3435 10.55 3673 @.00 397 22 AVERAGE 1 5270.00 10201 ----en =-o--- 93,30 34.51 10.78 36,50 0.00 397 22 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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Pol. Vertical Fundamental
1H|.M(dmlwml
138
a5
B3
U-HIA-U-H0-28-UA1-2C
A (!
i L 1
il ek aliblmsatti b A o
Peak Blank
35
163
500 5308, 534, 5304, 5414, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 541336 57.13 74.00 -16.77 48.87 3465 10.79 3628 0.0 39 22 PEM

Lol

134

\/\ U-NA--A0-2-U-HI-2C AV
4#4 1

Av Blank
9 18

163

5210 5308, 5348, 5364, 5422, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5409.84 45.56 54.00 -8.44 36.42 3465 1078 36.29 @00 397 22 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-83 of 386
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR462802B

Pol. Horizontal Vertical
MLM(“M"“) 1 Lewel (dBu/m)
1138 138
s 5
i UNLLINAUNIE * AU
iy ) NS BRI I i il iy SR I i
L _ DN U-A-2A-U-NI-2CIAVE) — = 1, _ U-HIA-U-N-2A-U-HI-2CAVG) |
0 ? (I A
Peak - - -
35
Avg .
163
7000 920. 11400, 13600. 15800 18000
7000 9200, 11400, 13600. 15800. 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos Thos
Linit Read  Ant Cable Preamp  Aux APos  Tos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m @B B dBm B OB dB o deg
Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg 1 B269.40 4487 7480 -29.13 6242 3610 1365 6.3 0.8 - --- Peak
1 827003 45,21 74.00 -28.79 62.76 3610 13.65 67.30 0.8 .- --- Pexk 1 9999.33 46,70 63.20 -21.48 6LS6 37.20 1512 67.16 8.8 - --- Peak
1 10540.00 43.80 68.28 -24.38 57.52 37.54 15.62 66.36 0.00 --- PEAK 3 10540.00 45.56 68.20 -12.64 59.26 37.54 15.62 66.86 0.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
19
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11be EHT40_CH62_Full_5310MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
U-HIA-U-0-28-U1-2C l | [ UHIA-UNIZA UM
5.0 i 50
L e e
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5120.56 58.37 74.00 -15.63 50.18 34.38 10.58 36.69 0.00 102 G4 PENK 1 5310.00 116,44 --vevv ovneee 107,56 34.56 10.73 3641 0.00 102 94 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
U-M-1-M-2A-U-H0-2C1AVG) L L U822
4 ! / 4§
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 548.80 46,52 54.00 -7.48 38.17 34.40 10.61 36.66 0.00 102 94 AVERAGE 1 5310.00 106,22 ----vv -=--m- 97.34 34.56 10.73 3641 0.00 102 94 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-85 of 386
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental

Lol

1134 M )
us

) L}

U-I-U-NI-2A- -T2

Aol
Laku VLS ..VVWLMWW'M

Peak Blank

5340, 5360.
Frequency (MHz)

=

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53000 66.19 74.00 -7.81 57.22 3459 1075 3637 0.0 102 94 PEM

Lol

134

AN, U-NA--A0-2-U-HI-2C AV

Av Blank
9 18

163

5340, 5360.
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 530.60 53.18 S4.00 -0.82 44.21 3459 1075 3637 .00 102 94 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-86 of 386
TEL : +86-512-57900158
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
19
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11be EHT40_CH62_Full_5310MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
13 103 !
95 95
813 813
U-HIA-U-0-28-U1-2C l | T U AZA AL
5.0 ! 50
L L SR T e e g e
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54144 58.13 74.00 -15.67 49.80 34.40 10.60 36.67 0.0 367 21 PEMK 1 5310.00 112,78 ----vv -onee- 103,98 34.56 10.73 3641 0.0 367 21 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
U-M-1-M-2A-U-H0-2C1AVG) L L U822
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5162.40 45.99 S4.60 -B.01 37.79 34.36 10.5 36.72 @.80 367 21 AVERAGE 1 5310.00 99.94 --veev oomeee 9106 34.56 10.73 3641 0.00 367 21 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-87 of 386
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Vertical Fundamental
1H|.M(dmlwml
138
LTI
g?n‘ v K Il U
B3
U-HIA-U-H0-28-UA1-2C
650
K
il L L P
Peak Blank
35
163
5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5395.10 56.94 74.00 -17.06 47.95 3460 10.75 3636 000 367 20 PEM

Lol

134
915 [\/ \/\
B
\ﬁ U-NA--A0-2-U-HI-2C AV
1

488

Av Blank
9 18

163

5340, 5360.
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5397.50 45.87 5400 -8.13 36.88 34.60 1075 3636 @80 367 21 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-88 of 386
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR462802B

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Pol. Horizontal Vertical
mLevel(dBqu) 1 Lewel (dBu/m)
1138 138
s 5
i UL VRN * WAL
iy ) NS BRI I i il iy SR I i
UM AL ALCOVG) - -, S AR
- T, e - -1 ol
LI 1 I v PR —
Peak AR = gy e W
35 &
Avg .
163
7000 920. 11400, 13600. 15800 18000
7000 9200, 11400, 13600. 15800. 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos Thos
Linit Read  Ant Cable Preamp  Aux APos  Tos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m @B B dBm B OB dB o deg
Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg 1 817013 45.65 74.80 -28.35 £3.20 3610 13.65 6730 0.8 - --- Peak
1 8269.49 45.41 74.00 -28.59 62.% 3618 13.65 67.30 .00 - Peak 1 999933 46.34 68.20 -21.86 6LI3 37.20 15.12 67.16 @.00 - - Peak
2 10620.08 43.81 74.88 -30.19 57.34 37.60 15.69 66.82 0.00 --- PEAK 3 10620.00 43.68 74.00 -30.32 57.21 37.60 15.69 66.82 0.0 - - PEAK
Sporton International Inc. (Kunshan) Page Number 1 C-89 of 386




samronas. FCC TEST REPORT Report No. : FR462802B

20

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11be EHT80_CH58_Full_5290MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 *
95 95
813 813
LU AU l | [ UHIH-UNIZA UM
) WWWWWWWWW | :
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5183.68 58.76 74.00 -15.30 50.50 34.36 10.5% 36.72 0.0 1ol 93 PEM 1529000 111,92 ---eev ovmees 103,04 34,56 10.73 3641 000 101 93 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
U-M-1-M-2A-U-H0-2C1AVG) L A -2AUN-2C M)
s ! L bvd
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 S128.16 46.66 54.00 -7.34 38.37 3438 10.59 36.68 @.00 1Al 93 AVERAGE 1529000 102,23 ---eev =vmees 93,35 34.56 10.73 3641 0.00 191 93 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-90 of 386
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental
1H|.M(dmlwml
AW
a5 ,;M fm\
B3
U-HIA-U-H0-28-UA1-2C
) } 1
ML T
488
Peak Blank
35
163
5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53665 64.08 74.00 -9.92 55.86 3461 10.76 3635 @00 1l 93 PEA

Lol

134

915
ViV
N \A U-NA--A0-2-U-HI-2C AV

488 e

Av Blank
9 18

163

5340, 5360.
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 539.70 53.17 S4.00 -0.83 44.18 34.60 10.75 3636 .00 1Al 93 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-91 of 386
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

20
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11be EHT80_CH58_Full_5290MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
U-HI-U-H-gARE -2 l | U U A-A AL
5.0 i - 50
;"“MA ﬁ.‘ vy WWWW
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 51472 58.42 74.00 -15.58 50.18 34.37 10.57 36.78 0.0 367 2L PEMK 1 5290.00 105,53 ---nev -vmees 96,65 34.56 10.73 3641 0.00 367 21 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 *
813 813
5.0 50
U-M-1-M-2A-U-H0-2C1AVG) L L AU 28-A0-2CEANG)
444 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5100.50 46.04 S4.00 -7.95 37.84 34.36 10.56 36.72 0.80 367 21 AVERAGE 1 5290.00 95,81 ---eev oomeee 86,93 34.56 10.73 3641 0.00 367 21 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-92 of 386
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Vertical Fundamental
1H|.M(dmlwml
138
075" 4w ’)M y
Wl
B3
U-HIA-U-H0-28-UA1-2C
650 :
u W%m helap i
Peak Blank
35
163
5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5399.% 56.98 74.00 -17.00 47.%9 3460 10.75 3636 000 367 20 PEM

Lol

134

A

=

[
=
=

v‘\ U-NA--A0-2-U-HI-2C AV

Av Blank
9 18

163

5340, 5360.
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5338.80 46.13 5400 -7.77 37.24 3460 10.75 3636 @00 367 21 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-93 of 386
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR462802B

Pol. Horizontal Vertical
meeI(dBlNﬁn] " Level (dBuVim)
138 134
w5 &
813
i DA DNIALNLLC 1 1 ,iﬁi"”'""“'"'""'zﬁ
A [ _1 1 Il Bl = _—
650 UAH-UH24.U NI2CAVG)
1 _ UNILA-GAT-2A--H0-2CIAVG)| PR N - 1 N
Peak MW e M
3!
18
Avg .
163
000 200, 11400, 13600 15800 18000
Frequency (MHz
1000 9200, 11400, 13600, 16800, 18000 ey
Frequency (MHz
ey ) Linit Read  Ant Cable Preamp  Aux APos Thos
. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark W e G W B & B B o dg
- 1 8269.49 4512 74.80 -28.88 62.67 36,10 13.65 67.30 @.80 ---  --- Peak
Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg 2 1000.89 46.56 68.20 -21.64 6140 37.20 1512 6716 0.88 - - Peak
1 10560.00 45.09 ©68.20 -23.11 S8.70 37.58 15.65 66.54 .00 === PEAK 3 10500.00 44.40 68.20 -23.00 58.01 37.58 15.65 66.84 0.00 - - PEAK
Sporton International Inc. (Kunshan) Page Number 1 C-94 of 386
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21

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11be EHT80_CH58_PC 20MHz,Loc 1_5290MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
s g *
95 95
813 813
l | [ UHIA-UNIZA UM
5.0 50 W
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 511040 59.35 74.00 -14.65 5112 34.37 10.57 3671 0.0 108 162 PEAK 1529000 113,12 --veev ommees 10424 34,56 10.73 3641 0.00 100 182 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
U-M-1-M-2A-U-H0-2C1AVG) L L -8 -2 -2 M)
4 ! Ll
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5129.76 46.60 54.00 -7.40 38.31 3438 10.59 36.68 @.00 109 102 AVERAGE 1 5290.00 102,85 ----vv -vnem- 93.97 34.56 10.73 36,41 0.00 100 182 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number 1 C-95 of 386
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Pol. Horizontal Fundamental
1H|.M(dmlwml
138 M/M\
a5 J(M\V, /M\
B3
U-HIA-U-H0-28-UA1-2C
0 it MWM |
m
Peak Blank
35
163
5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53%6.80 64.83 74.00 -9.17 55.84 3460 10.75 3636 0.00 108 102 PEMC

Lol

134

915 \/ \/“/ \/

N \\\m U-NA--A0-2-U-HI-2C AV

m e

Av Blank
9 18

163

5340, 5360.
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5399.% 52.40 54.00 -1.60 43.41 3460 1075 3636 000 108 102 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-96 of 386
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21

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11be EHT80_CH58_PC 20MHz,Loc 1_5290MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
-8 l | [ UHIA-UNIZA UM
5.0 ! 50
Wl el u“lﬁ " i M WW“W
s ! ' s
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 514448 58.31 74.00 -15.69 49.97 34.40 10.60 36.66 0.00 368 19 PEAK 1 5290.00 106,60 -----v -=--- 9.79 34.54 10.72 3645 0.00 38 19 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
5 ik *
813 813
5.0 50
U-M-1-M-2A-U-H0-2C1AVG) L U -2AUN-2CTA)
a1 ] 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5188.32 45.99 S4.60 -B.01 37.78 34.36 10.56 36.71 @.00 368 19 AVERAGE 1 5290.00 96.60 -----v -=--e- B7.72 34.56 10.73 3641 0.00 368 19 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-97 of 386
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Vertical Fundamental
1H|.M(dmlwml
138
ks VL\w N,ﬂﬂk ,Vw
B3
U-HIA-U-H0-28-UA1-2C
650 ]
i i
Peak Blank
35
163
5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5399.10 58.69 74.00 -15.31 49.78 34.60 10.75 3636 000 368 19 PEM

Lol

134

U-NA--A0-2-U-HI-2C AV

Av Blank
9 18

163

5340, 5360.
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 538.80 45.73 5400 -8.27 36.74 3460 10.75 3636 000 368 19 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-98 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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22

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11be EHT160_CH50_Full_5250MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1134 1
95 95
813 813
1 U-HIA-U-0-28-U1-2C l | U-HIA-U--2AUNI-2C
SSIUWMMWWWWMW i
48 448
Peak
325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5120.50 66.99 74.080 -7.01 58.73 34.38 10.5 3678 0.0 108 92 PEMK 1 5250.00 109,21 ---evv woeees 108,75 34.43 10.64 36.61 0.00 100 92 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
813 813
5.0 50
UM --24-U-H-2 V)
48 448
Av
) 325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 513975 5L.23 S4.60 -L.77 42.81 3439 10.60 36.67 0.00 108 92 AVERAGE 1 550,00 99.52 --veev oomeee 99,64 34.56 10.73 36,41 0.00 100 92 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number 1 C-99 of 386




swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental
1H|.M(dmlwml
138
wl: wmmhmm \mm Am
R AT w V\
B |
U-HIA-U-H0-28-UA1-2C
i | "WJ
Pt
488
Peak Blank
35
163
5050 5282, 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53857 64.77 7400 -9.83 55.78 3460 10.75 3636 000 18 92 PEM

Lol

134

\ 1 U-NA--A0-2-U-HI-2C AV

488 e e

Av Blank
9 18

163

5250 5292, 5334, 5376 5418, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 539941 53.77 5460 -0.73 44.28 3460 1075 3636 000 108 92 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-100 of 386
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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22

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11be EHT160_CH50_Full_5250MHz

ANT CDD 1S4T

Pol. Vertical

Fundamental

11ﬂLe\leI (dBuVim)

o L8¥el ({BuVim)

1
1138 1138
1
95 95
813 813
| U-HIA-U-0-28-U1-2C l | U-HIA-U--2AUNI-2C
5.0 i {v 50
48 448
Peak
325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5137.75 58.65 74.00 -15.95 49.73 34.39 10.60 36.67 0.00 369 21 PEAK 1 5250.00 103,19 ---nev oomees 94,31 456 10.73 3641 0.0 389 21 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
813 813
5.0 50
U-N-8--24-U-H-2 V)
48 1 448
Av
) 325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5138.50 46.27 5400 -7.73 37.95 34.39 10.60 36.67 @.80 369 21 AVERAGE 1 550,00 93.44 --eeev ommeee B4.56 34.56 10.73 3641 0.00 369 21 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number : C-101 of 386
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Report No. : FR462802B

Pol. Vertical Fundamental
1H|.M(dmlwml
138
w5 W
M.}m ! v\
U-HIA-U-H0-28-UA1-2C
650
m ‘4“"’“‘“ “"’Ll W“ V’AF\VM'M)MVT” “y"‘“ ki .Vlh‘ “ JI' I\hh
Peak Blank
35
163
5050 5282, 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5418.42 58.45 74.00 -15.55 49.77 34.66 10.79 36.27 0.0 369 21 PEMK
1H|.M(dmlwml
138
a5
wrAN A
R E v byt \
650
U242 V)
Iy 1
Avg Blank
35
163
5050 5282, 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5458.11 45.9 S4.00 -B.10 36.59 34.69 10.84 36.22 @.80 369 21 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number

: C-102 of 386




FCC TEST REPORT

SPORTON LAB.

Report No. : FR462802B

Pol. Horizontal Vertical
mLml(dBlNﬁn] " Level (dBuVim)
138 134
v &
813
i UHIUNZA UL LI
UL I 1
I I L1 I B
650 UAH-UH24.U NI2CAVG)
U-NI-1--AT-2A-U-HI-2CHAVG) P TR 3 N I |
W - —_ = APTRRre e — L]
Peak - e
ety 2!
18
Avg .
163
000 200, 11400, 13600 15800 18000
Frequency (MHz
1000 9200, 11400, 13600, 16800, 18000 ey
Frequency (MHz
ey ) Linit Read  Ant Cable Preamp  Aux APos Thos
. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark W e G W B & B B o dg
- 1 B269.49 45.78 74.80 -28.22 63.33 36,10 13.65 67.30 0.80 ---  --- Peak
Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg 1 9999.33 47.65 68.20 -21.15 6L.B9 37.28 15.12 67.16 @ --- - Peak
1 10509.00 44.24 68.20 -23.96 56.04 37.58 15.58 66.58 .00 === PEAK 3 10500.00 45.20 68.20 -23.00 59.80 37.50 15.58 66.83 0.00 --- - PEAK
Sporton International Inc. (Kunshan) Page Number 1 C-103 of 386
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
23
Mode Band Edge
U-NII-2A_5.25-5.35_802.11be EHT20_CH64 RU52*4_5320MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B U-HIA-U-H0-28-UA1-2C B
m l | I UHIA-UNIZA UM
65.0M V‘w1 50
48 448
Peak
325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5350.00 62.63 74.00 -11.37 43.66 34.59 10.75 36.37 10.80 108 89 PEAK 1 5320.00 118,65 ----vv -=--m- 99.75 34.57 10.73 36.40 10.00 100 B89 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
1 U124 -2 V) L L U822
48 448
Av
) 325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5350.60 5137 54.00 -2.63 32.40 34.59 10.75 3637 10.80 108 89 AVERAGE 1 5320.00 110,84 ---eev -veeee 9194 34.57 10.73 36.40 le.00 100 89 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-104 of 386

TEL : +86-512-57900158
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

23
Mode Band Edge
U-NII-2A_5.25-5.35_802.11be EHT20_CH64 RU52*4_5320MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B U-HIA-U-H0-28-UA1-2C B
l | T U AA AL
5.0 M 50
e LTINS Ve
48 448
Peak
325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5393.10 59.43 74.00 -14.50 40.39 34.63 10.77 3631 10.60 389 23 PEMK 1 5320.00 113.23 --eeev oomeee 94.33 3457 10.73 36.40 1o.00 389 23 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
U124 -2 V) L L U822
s ‘ s
Av
) 325 35
163 163
500 5320, 5340, 5360, 5380, 5400 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5350.00 47.98 54.00 -6.02 29.01 3459 10.75 3637 10.80 389 23 AVERAGE 1 5320.00 104,95 ---nvv ooeeee 86,05 34.57 10.73 36.40 le.00 389 23 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-105 of 386
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
24
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11be EHT160_CH50_PC 40MHz,Loc 1_5250MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
l | U-HIA-U--2AUNI-2C
5.0 50
48 448
Peak
325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 584075 6136 74.00 -10.70 43.32 34.30 10.49 3681 10.60 142 92 PEM 1 5250.00 109,75 ----vv -veees 9104 34.51 10.78 36.50 le.00 12 92 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
U822 Y6) L L -8 -2 -2 A
B ‘ s
Av
) 325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 514125 49.32 54.00 -4.68 30.99 34.40 10.60 36.67 10.80 102 92 AVERAGE 1 550,00 99.52 --veev oomeee 80,64 34.56 10.73 36.41 le.00 102 92 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-106 of 386
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental
mLeveI(dBllel
134
075 ANIM\ iﬁﬂ m}”\lﬂ'\ A’M\
LR U WVV""
B3
U-HI-A-U1-N-2A-ULAI-2C
654 !
4#4
Peak Blank
1§
163
5250 5292 5334, 5316, 5418, 5480
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 54012 6522 7400 -8.78 46.18 34.64 1078 3630 lo.e0 102 92 PEMC

mLeveI(dDIlel
138
B3 {
650 \
| U242 V)
iy . -
Avg Blank
35
163
5050 5282, 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53046 50.60 54.00 -3.40 3161 34.60 10.75 3636 1060 182 92 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-107 of 386
TEL : +86-512-57900158
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24

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11be EHT160_CH50_PC 40MHz,Loc 1_5250MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
l | [ UAHLNIA AL
6501 50
i b4
48 448
Peak

325 35

163 163

sl 5050, 5100, 5150, 5200, 5250 100 200, . 4600, 5800, 7000

Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5019.25 68.96 74.00 -13.04 43.05 34.28 10.47 36.84 10.80 362 M4 PEX 1 5250.00 102,96 -----v -=--e- B4.33 3448 10.68 36,53 10.00 382 24 PEAK

o L€4el ({BuVim) o L8¥el ({BuVim)

1

1

1134 1134
i1 95 1
i3 i3
50 a0

U-H-1-U-N-2-U-HI-2CAVG) N2 -2
1

1 4B-BV¢/’/‘__,\_/—»—4—»’J
Av
g 15

35
163 163
U U
5000 5050, 5100, 5150, 5200, 5250 1000 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5167.50 43.43 54.00 -5.50 30.27 34.36 10.56 36.71 10.80 362 24 AVERAGE 1 550,00 9313 --eeev ommees 7450 3445 10.68 36,53 le.00 382 24 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-108 of 386
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Vertical Fundamental

Lol

138
ik W\ N m
e TR
ﬁl:ll

£

LRI ————

488
Peak Blank
35
163
5050 5282, 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 538,05 60.52 74.00 -13.48 41.53 3460 10.75 3636 1080 362 M PEM

Lol

134

AT EARITAT T
R

650

U242 V)
e L

Avg Blank
35
163
5050 5282, 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 535784 4791 5400 -6.09 28.92 34.60 10.75 3636 10.80 362 24 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-109 of 386
TEL : +86-512-57900158
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25

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11be EHT160_CH50_PC 40MHz,Loc 4_5250MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
U-HIA-U-0-28-U1-2C l | " UHIA-UNIZA UM
5.0 50
48 448
Peak
325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5139.25 62.96 74.00 -11.04 44.64 34.39 10.60 36.67 10.80 108 92 PEAK 1 5250.00 108,36 -----v -=--=- 89.65 34.51 10.78 36.50 lo.00 108 92 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
U822 V) L L M1 2A-A0-2CG)
48 448
Av
) 325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5140.25 50.50 54.00 -3.50 32,15 34.39 10.60 36.67 10.80 108 92 AVERAGE 1 5250.00 98.96 ----ev -vnoe- 86.25 34.51 10.78 36.50 le.00 100 92 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental
IHLevel(dl!n\l'llnl
134
wl: Amn )HWM
EIL IM v\
B3
U-HI-A-U1-N-2A-ULAI-2C
654
|
i M e el i
4#4
Peak Blank
1§
163
5250 5292 5334, 5316, 5418, 5480
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5439.7% 67.97 7400 -6.03 48.6% 3470 10.84 36.22 1000 1@ 92 PEMC

mLﬂd(ﬂ&lWﬂl}
134
915 ﬂ/ \ﬂ
B3
654 \
U-NA--A0-2-U-HI-2C AV
il \_A\F\_ - )]
Avg Blank
1§
163
5250 5292 5334, 5316, 5418, 5480
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53084 43.57 54.00 -5.43 19.58 3460 1075 3636 1000 108 92 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-111 of 386
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ssomonas. FCC TEST REPORT

Report No. : FR462802B

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11be EHT160_CH50_PC 40MHz,Loc 4_5250MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
i U-HIA-U-0-28-U1-2C l | L UHLRZA AL
5.0 1 [ 50
LT Tt
48 448
Peak
325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5893.25 59.71 74.00 -14.29 4154 34.35 10.5 36.73 10.80 361 26 PEAK 1 5250.00 101,57 --=evv =vmeee 8294 3448 10.68 36,53 10.00 361 26 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95 1
813 813
5.0 50
U-N-8--24-U-H-2 V)
44 ' 8
Av
) 325 35
163 163
sl 5050, 5100, 5150, 5200, 5250 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 Sl8.60 43.55 54.00 -5.45 30.31 34.37 10.57 36.76 10.80 361 26 AVERAGE 1 550,00 9209 ---eev -omeee 7346 .48 10.68 36,53 le.00 361 26 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number 1 C-112 of 386




swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Vertical Fundamental

Lol

134

U-I-U-NI-2A- -T2

B0 ' 1
ym'v‘}'\“ fiyhay f':w" .hu..WWMNWMNW “h'm'"{m‘

488
Peak Blank
35
163
5050 5282, 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5365.2% 6294 74.00 -11.06 43.92 3461 10.76 36.35 1080 361 26 PEMC

mLeveI(lelel
138
a5
mTARYAN
650 \
U242 V)
488 I
Avg Blank
35
163
5050 5282, 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 54%6.64 47.62 54.00 -6.38 28.31 34.69 10.84 36.22 1080 361 26 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C-113 of 386
TEL : +86-512-57900158
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ssomonas. FCC TEST REPORT

Report No. : FR462802B
26
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 138
15 175
N 3
] | 0 UNE-HI-ZAUNI-2C
50 1 850
48 488 W
Peak
125 05
163
163
£50 £ Bt " g
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos N
Freq Level Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m BB dBw dBm B B B -
1 5395.28 57.38 74.00 -16.62 48.28 34.64 10.77 3631 0.00 Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 5467.76 57.16 68.20 -1L.04 47.81 3470 10.85 36.20 0.00 1 5500.00 115,65 ----vv -=nom- 10617 34.74 10.89 3615 0.00 306 360 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 g
i1 95
i3 i3
50 a0
U-HI-1-U-N-2A-U-AI-2CAVG) L o LR N-ZAUN-2CTAV)
s 1 L g —
Av
g s SZISWI/_/__/—J\—I/\J
163 163
8560 5362 5414, 5446, 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy

1 5457.50 45.06 S4.00 -B.94 35.75 34.69 10.84 36.22 0.00

1 5500.00 107,59 ----ev -veee- 98.11 34.74 10.89 3615 0.00

36 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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ssomonas. FCC TEST REPORT

Report No. : FR462802B
26
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 1138
15 175
i3 83
l | I U AZA AL
Bl i Bl
ABBWWWWWWM A “Ln'wlr-f-\ml‘v hraybthpbpve b
' 448
Peak
125 05
163
163
£50 £ Bt " g
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux N
freq Llevel Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m OB B dB/m B B dB -
1 5435.44 58.54 74.00 -15.46 49.31 34.67 10.81 36.25 0.00 Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 GA70.00 59.01 6B.20 -9.19 49.65 3471 10.85 36.20 0.00 1 5500.00 119,02 ----vv -vnem- 109,54 34.74 10.89 3615 0.00 149 186 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
-1 -2 U-H-2CAVE) L L U-HI1-U-H0-2A-A0-2CEAVG)
a L L\W
Av
) 325 35
163 163
8560 5302, 5414, 544, 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy

1 5353.84 46.66 54.00 -7.34 37.68 34.60 10.75 3637 0.00

1 5500.00 118,54 ---eev ovneee 101,06 34.74 10.89 36.15 0.0

149 186 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

Pol. Horizontal Vertical
" Level (dBuVim) mLeveI(d&NPm)
134 1134
a5 W5
83 T w3
L . UNHUNIZAUNIZC
; (N _ | T I il S 7 1 M
650
— T B, UALHLAUNI2CAVE e ) U4 2A-UNLZCIAVG)
8 N z 4 " T 188 2 )
Peak ) o
2 5
Av 3
g 1 "
1000 9200. 1400, 13600, 15800, 18000
Frequency (M) 7000 9200, 11400, 1360 15800, 18000
Frequency (MHz)
Linit Read At (able Preamp Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark L“flt ) Read  Ant Cable Preamp  Aux  APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBuV/m dBuv/m B dBuV dB/m B dB A8 m deg -
1 70,03 4731 68.20 2089 6460 3.8 13,90 66.9 080 - - Pesk Mz dBl/n dBW/n 0B dB/ dBfm O B &8 o deg
2 3860.33 46.80 68.20 -21.48 64.62 36.20 14.14 6B.16 0.00 - Peak 1 330033 4430 68.20 -13.81 6L4l 36.20 1414 6736 0.8 - - Peak
3 1000080 43.08 68.20 -20.12 62.92 37.20 15.12 67.16 0.00 - Peak 1 10000.80 49.10 68.20 -13.98 64.06 37.20 15.12 7.6 0.8 --- - Pesk
4 1100000 4487 74.80 -29.13 5750 3799 16.84 66.61 0.00 - PEAK 31060000 46.35 74.00 -27.65 59.82 37.90 16.84 66.61 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C-116 of 386
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
27
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11a_CH116_5580MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 1138
15 175
i3 83
L AN o T TR ETRE RS
650 i b &1 T
L e il
4 T W eyl
Peak
125 05
163
163
8560 5382 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 543384 57.31 74.00 -16.69 48.08 34.67 10.81 36.25 0.0 374 360 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 546264 56.52 68.20 -1L.63 47.19 3470 18.84 36.21 .80 374 368 PEAK 1 5500.00 115,76 ----vn woeee- 106,01 34.81 10.9 36.04 0.80 4 360 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
U-H1-0-28--A-2C1AVE) L L U-HI1-U-H0-2A-A0-2CEAVG)
48 1 448 L‘/v
Av
g 5 32.5\‘”‘/_/./—_/“/\_‘//\/
163 163
8560 533, 5442, 5486, 5534, 5580 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5458.33 44.89 S4.00 -9.11 35.50 34.69 10.84 36.22 @.00 374 360 AVERAGE 1 558000 107,37 ----ev -veees 97.62 34.81 10.98 36.04 0.00 374 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-117 of 386
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ssamanas. FCC TEST REPORT

Report No. : FR462802B

Pol.

Horizontal

Fundamental

Peak

Lol

134

! " 1
"W‘W“'MWMMW\“ ot yl.mvh'I“J“L

5685 510 i,

Linit Read At
Freq Level Line Margin Level Factor

Wz dBuv/m dBuv/m 0B dBuV  dB/m
1 572892 57.81 68.20 -10.39 49.04 3495

'Fremency (MHz)

Blank

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number 1 C-118 of 386




FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
27
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11a_CH116_5580MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 1134
15 175
N 3
U-HI-A-UL-N-2A-ULAI-2C mgiE in e AR A AL
50 1 , 850
Bt e :
s s W Moy s
Peak
125 05
163
163
8560 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 543112 59.43 74.00 -14.50 50.26 34.67 10.81 36.26 0.0 150 167 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 54472 57.85 68.20 -1L1S 4771 3470 18.85 36.21 .6 158 187 PEAK 1 5500.00 117,78 ---vvn woeee- 108.03 .81 10.9 36.04 0.0 150 107 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 1
i1 95
i3 i3
50 a0
U-N-A-U-N-2A-U-AI-2CAVG) L L U-NIA-U-N-2A-U-AI-2CIAVG)
4 ! Ll
Av
g 25 SEIS/MJ
163 163
8560 5396, 544, 5488, 5534, 5580 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 543395 46.82 54.00 -7.18 37.59 34.67 10.81 36.25 @.00 150 187 AVERAGE 1 558000 109,98 ----vv -=--m- 10815 34.81 10.95 36.04 o0.00 150 167 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-119 of 386
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Vertical Fundamental

1H|.M(dmlwml

138

a5

B3

U-HIA-U-H-2A-UI-2C

650 ]

™ R R L A R R e
Peak Blank

35

163

5685 5101, 5. 5733, 5748, 5785

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5739.% 58.75 68.20 -9.45 50.12 345 120 37.53 .00 158 187 PEMC

Sporton International Inc. (Kunshan) Page Number 1 C-120 of 386
TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Vertical
IMLiml{dlh]\"rn] 1‘.mhmelldlm‘lﬁrn)
1138 1138
975 15
iy UL UNZAINLZC i U URZAINLLC
iy iy I L1 UL I I
UANIA-U-NI-2A-U-NI-2CIAVG) UENIA-U-NI-2A-U-NI-2CIAVG)
498 R D A 4 - ) 1 n 424 — T S A - ) 1 o
_ N uwmwmm T ) L o PR
Peak 24 24
Avg 18 163
000 9200, f1400. 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At (able Preamp Aux APos Tos Linit Read At (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBul/m dBuV/m B dBV dB/fm A8 B B am  deg Pz dBuV/m dBuV/m 0B dBuV dB/m dB A8 B m  deg
1 794013 46.81 68.20 -22.19 63.30 36.40 1330 66.99 0.0 - - Pesk 1 B269.49 45.14 74.00 -28.86 62.63 36.10 13.65 67.30 0.9 -  --- Pesk
1 892793 47.85 68.20-20.35 6475 36.10 14.28 67.28 0.0 - - Peak 1 8927.93 43.18 68.20-20.02 65.08 36.10 14.28 67.28 0.0 - - Pesk
3999933 46.86 68.20 -21.34 6L70 3.0 1512 6216 0.0 - - Pesk 3999933 49.47 6B.20 -18.73 6431 3.0 1512 6706 0.0 - - Pesk
4 1116000 46.62 74.80 -27.98 58.53 37.86 16.15 66.52 @08 --- - PEAK 4 1116000 46.23 74.80 -27.77 58.74 37.86 16.15 66.52 0.0 --- - PEAK
Sporton International Inc. (Kunshan) Page Number 1 C-121 of 386
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
28
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_CH140_5700MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1134 1134
i1 95
i3 i3
. U-HI-A-UL-N-2A-UAI-2C ] | T HNEHAUN-C
654 T i a0
WMWW
48 488 W
Peak
125 125
163 163
5t 5101, i, 5733, 5740, 5785 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5725.68 57.22 68.20 -10.98 48.38 34.95 1L18 37.29 0.0 376 357 PEMK 1 5700.00 11514 --veev oomeee 10611 34.95 1116 37.66 0.00 376 357 PEAK
11"Le\iel (dBuVim)
1134 i
95
i3
a0
L o UHEAN-ZAUN-2CTAVG)
488
[=——
Avg Blank
125
163
100 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 107,18 ----vv -vnee- 97.98 34.93 1115 36.96 0.00 376 357 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-122 of 386
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Vertical Fundamental
mLeveI(lelel ”ELMNMWH“
" !
138 Ay 1138
a5 JM w\ 915
B3 B3
Nw 'u\ U-HIA-U-0-28-U1-2C l ] i T [ -UNIZA UKL
650 LA 650 T
u M\’M‘“‘" s ‘ Ay ’}‘.’WM% i MWMMW” WMIW o it WMWWW’“
Peak huahtne”
35 35
163 163
5685 5101, 5. 5733, 5748, 5785 1000 0. 30, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedinBNE B B B B B B a dy MeBUuBWE B BN B B B B a dy
1 572516 57.73 68.20 -10.47 48.99 34.95 1118 37.38 0.0 199 123 PEMK 1 5700.00 116,81 ----vv -=noe- 107.62 34,9 1114 36,67 0.00 199 123 PEAK
”ELMNMWH“
1138
915
B3
650
L L1 U-HI1-U-H0-2A-A0-2CEAVG)
Lt
e M, e
M,r--—.ﬂw”"‘
Avg Blank i ™
163
1000 0. 30, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBUuBWE B BN B B B B a dy
1 5700.00 108,99 ----vv -veee- 99.80 3492 1114 36.87 .00 199 123 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-123 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

Pol. Horizontal Vertical
IHLe\ml{ill!u\ﬂrn] 1 Lewel (dBu/m)
1138 134
975 75
813 T a3
U-NI-A-U-NI-2A-U-Nii-2C UNI-UNIZAUNIZC
T e —— G L S I 1 e M
— L L o | UNHUNEADNLIAG) UALDNL2AL MLZCIATG)
48 R d— — 37 ol I e -
- o TR . A
Peak i R ettt pibjoe
325
!
Avg 18 .
7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) 000 9200, 11400, 13600, 15800 18000
Frequency (MHz)
Linit Read At (able Preamp Aux APos Tos .
Freg Level Line Margin Level Factor Loss Factor Factor Renark Linit Real  Ant Cable Preasp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBV dB/fm A8 B B am  deg _
1 8269.49 45.21 74.00 -18.79 62.76 36.10 13.65 6730 0.0 - - Pesk Mz dBuV/m dBuV/m @B B dBm B OB dB o deg
2 911933 45.56 74.00 -28.44 62.10 36.24 14.41 6219 0.0 - - Pesk 1 0119.33 4614 74.80 -27.86 62.63 36.24 14.41 67,19 0.80 ---  --- Peak
3999933 47.64 68.20 -21.16 6183 37.20 15.12 6216 0.0 - - Pesk 1 loaee.Be 49.31 68.20 -13.89 6415 37.28 15.12 67.16 Q.08 -- - Peak
4 11400.09 45.64 74.00 -28.36 57.73 36.00 16.30 66.39 0.00 ---  --- PEAK 3 11400.00 45.77 74.00 -18.13 57.86 30.80 16.38 66.39 0.0 - - PEAK
Sporton International Inc. (Kunshan) Page Number 1 C-124 of 386
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
29
Mode Band Edge
U-NII-2C_5.47-5.725_802.11be EHT20_CH100_5500MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 1134
15 175
N 3
VAL N il T Tty MR TR
N 2 i S
49 49 W
Peak
125 05
163
163
8560 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 535448 57.72 74.00 -16.28 48.73 34.60 10.75 36.36 0.0 380 360 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 S463.88 57.83 68.20 -1L.17 47.68 3470 10.85 36.20 0.6@ 368 368 PEAK 1550000 117,11 ----en woeee 107,63 3474 1089 3615 0.80 33 360 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 i
i1 95
i3 i3
50 a0
U-HI-1-U-N-2A-U-AI-2CAVG) L L UM 2A-U-AI-2CIAVG)|
s 1 L N —
Av
163 163
8560 5362 5414, 5446, 5418, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5459.92 4498 S4.00 -9.02 35.65 3470 10.84 36.21 0.00 388 360 AVERAGE 1 5500.00 17,01 ----vv -=nee- 97,53 3474 10.89 3615 0.00 388 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-125 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB




FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
29
Mode Band Edge
U-NII-2C_5.47-5.725_802.11be EHT20_CH100_5500MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 1134
15 175
N 3
MR il T Tty R TR
80 50
e e L
44 s WWMM
Peak
125 05
163
163
8560 5382 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 535544 57.97 74.00 -16.03 48.95 34.60 10.75 36.36 0.0 148 105 PEXK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 5469.36 59.54 68.20 -B.66 5.18 3471 10.85 36.28 0.6@ 148 185 PEAK 1550000 119,31 --vem woeeee 109.83 3474 1089 3615 0.0 143 105 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 1
i1 95
i3 i3
50 a0
U-HI-1-U-N-2A-U-AI-2CAVG) L L U-NIA-U-NT-2A-U-AI-2CIAVG)
481 Ll
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 535430 46.55 54.00 -7.45 37.56 34.60 10.75 3636 0.00 145 105 AVERAGE 1 5500.00 109,77 ----ev -veee- 100.29 3474 10.89 3615 0.00 148 185 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-126 of 386

TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Vertical
IMLe\ml{dl!u\ﬂrn) 1 Lewel (dBu/m)
1138 134
975 75
iy UL UNZAINLZC 3
i it UAIH-UNZA DN
m__u—l_l'ﬂ__ ] 1 M . gl 1 1 M
— 5,1 o | UNHUNEADNLIAG) ) UALDNL2AL MLZCIATG)
44 4 (I RN . ’ oty g T 4T 3 N — T n
PR Ll . P et
i
Peak . st WW
325
!
Avg 18 .
7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) 7000 920. 11400, 13600. 15800 18000
Frequency (MHz)
Linit Read At (able Preamp Aux APos Tos .
Freg Level Line Margin Level Factor Loss Factor Factor Renark Linit Real  Ant Cable Preasp  Aux APos Thos
. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBV dB/fm A8 B B am  deg _
1 794013 45.74 68.20 -22.46 63.03 36.40 1330 66.99 0.0 - - Pesk Mz dBuV/m dBuV/m @B B dBm B OB dB o deg
1 3300.33 47.10 68.20 -21.10 6412 36.20 14.14 6736 0.0 - - Pesk 1 8888.33 45.52 68.20 -22.68 62.54 36.20 1414 67.3%6 0.80 ---  --- Peak
3 10000.89 46.76 68.20 -21.44 6L.6Q 3.0 1512 6216 0.0 - - Peak 1 10000.50 49.19 63.20 -19.01 6403 37.20 1512 67.16 8.8 - - Peak
4 11000.00 45.32 74.00 -28.68 57.99 37.90 16.84 66.61 Q.00 -~ --- PEAK 3 1loe0.0e 45.57 74.00 -28.43 50.24 37.9 16.04 66.61 0.8 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C-127 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
30
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT20_CH116_5580MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 138
15 175
N 3
U-HI-A-UL-N-2A-ULAI-2C TUTI ML 7 VI UNIZA UM
50 ’ 850 T
A AR A s it s ot
#4 48
Peak 125 WMW
125
163
163
8560 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5312 56.84 74.00 -17.16 47.50 34.68 10.82 36.4 0.0 32 1O PEX Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 5469.20 56.16 68.20 -12.04 46.81 3470 10.85 36.28 0.B@ 328 18 PEAK 1 5500.00 116,20 ----vv -=eme- 106,45 3481 109 36.04 0.0 38 10 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 i
i1 95
i3 i3
50 a0
U-N-A-U-N-2A-U-AI-2CAVG) L L U-NIA-U-N-2A-U-AI-2CIAVG)
48 1 488 L/v
Av
) 125 125
163 163
8560 5396, 544, 5488, 5534, 5580 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 543418 4531 54.00 -B.69 36.08 34.67 10.81 36.25 @.00 328 10 AVERAGE 1 558000 106,54 ----vv -vnee- 96,79 34.81 10.98 36.04 0.00 328 10 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-128 of 386

TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental
1H|.M(dmlwml
138
a5
B3
U-HIA-U-H-2A-UI-2C
650 i
MMWJM***‘!*" bt Attt bt
Peak Blank
35
163
5685 5101, 5. 5733, 5748, 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1573692 57.92 68.20 -10.28 49.25 34.% 1119 37.48 om0 38 10 PEMK

Sporton International Inc. (Kunshan) Page Number 1 C-129 of 386
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
30
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT20_CH116_5580MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 1138
15 175
i3 83
L AN o T TR TR RS
B0 1 ) B0 T Mwwm
48 T
Peak
125 05
163
163
8560 5382 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5418.32 58.53 74.00 -15.47 49.35 34.66 10.79 36.27 0.0 200 146 PEXK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 546024 57.69 68.20 -18.51 43.36 3470 18.84 36.21 .60 208 146 PEAK 1 5500.00 118,36 ----vn ==eee- 108,50 34.82 1099 36.03 0.80 200 146 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
U-H1-0-28--A-2C1AVE) L L U-HI1-U-H0-2A-A0-2CEAVG)
48 1 448
Av
) 325 35
163 163
8560 533, 5442, 5486, 5534, 5580 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 S417.85 46.01 54.00 -7.99 36.83 34.66 10.79 36.27 0.00 209 146 AVERAGE 1 558000 118,36 ----vv -=--m- 100,58 34.82 10.99 36.63 o0.00 200 146 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C-130 of 386
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

Pol. Vertical Fundamental
1H|.M(dmlwml
138
a5
B3
U-HIA-U-H-2A-UI-2C
650
P et A s Ao e
Peak Blank
35
163
5685 5101, 5. 5733, 5748, 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 S4L3 57.83 6820 -10.37 49.22 349 1120 37.55 .00 200 146 PEMK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number

: C-131 of 386




SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

Pol. Horizontal Vertical
mLeveI(dMWm) 1 Level (dBuVim)
134 113§
915 s
3 NN 2B DN 3
B UNDNZANI
1 I I it
B0~ = — g B 1L LT
AN 2 UHI-2C(AVG) B 7 P A
ol 1y T4 - i | I _ ~ ULNIT-U-AI-2A-0.NI-2C{AVE)
y e f AP A
Peak %25 ottt g
3!
163
Avg .
7000 9200, mmli Hzmm 16800, 18000
requency ik i) 9200, 11400, 1301, 15401, 100
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Ral At Ghlefreap A Mo Ts
T i GG B G0 @ & B B o b Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 794013 46.42 68.20 2178 6371 3640 1330 66.99 @.08 --- - Peak e
? R 549 A0 -BSL B K0 1365 6.0 00 - - Peak Mz dBuvin i/ 8 B Bm B OB B o deg
3802793 48.85 68.20 -20.15 6495 3610 14.28 6728 0.0 - --- Peak 1 8907.93 47.40 68.20-20.80 64.30 36,10 1428 €728 @08 - - Peak
4099033 4747 8.0 -0.73 6L31 ML 1502 6106 0.0 - --- Peak 10999933 4897 68.00-19.23 6.3 3.8 1512 6706 883 - - Pesk
5 OU060.00 6.2 7480 2074 SBT7 6 1605 6652 0.0 ---  --- PEAC 3 11160.00 45.53 74.80 -28.47 SB.84 .86 16.15 66.52 0.0 -~ --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C-132 of 386
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
31
Mode Band Edge
U-NII-2C_5.47-5.725_802.11be EHT20_CH140_5700MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
| | U-HIA-U-0-28-U1-2C l | T L AAALC
B0 “MWM B0 o
488 488 W
Peak
325 35
163 163
5t 5101, 5. 5733, 5748, 5785 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 572572 6210 68.20 -6.19 53.77 34.95 1L18 37.38 0.0 376 355 PEMK 1 5700.00 115,42 ---eev ovmees 106,39 34.95 1116 37.66 0.00 376 355 PEAK
11"Le\iel (dBuVim)
1138 i
95
813
50
L UK N-2AUN-2CAVG)
o g—
Avg Blank
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 106,52 ----vv -=-oe- 97.40 34.93 1115 36.96 0.00 376 355 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-133 of 386

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB




samronas. FCC TEST REPORT Report No. : FR462802B

31

Mode

Band Edge

U-NII-2C_5.47-5.725_802.11be EHT20_CH140_5700MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
1 U-HIA-U-0-28-U1-2C l | T L AAALC
5.0 M 50
iy ! Y
Peak
325 35
163 163
5t 5101, 5. 5733, 5748, 5785 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 572540 66.97 68.20 -1.23 58.14 34.95 1LI8 37.38 0.0 199 143 PEN 1 5700.00 11823 ----vv -vnee- 10920 34,95 1116 37.66 0.00 199 143 PEAK
11"Le\iel (dBuVim)
1138 1
95
813
50
L UK N-2AUN-2CAVG)
o
Avg Blank
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 109,34 --veev ovneee 10831 34.95 1116 37.66 0.00 199 143 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-134 of 386
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR462802B

Pol. Horizontal Vertical
mLeveI(d&Mm) 1 Level (dBuVim)
134 113§
915 s
B3
NN 2B DN 813 IR FINITE,
L L L | _ 1 I I
i g B 1L LT
- 3" - WL 6 UN-LALZAUALZCAVG)
gl 1 2. . 1_ _ ) -AIL1-U-NI-2A-U-NIL-2C{AVG)
48...1 S TrPwr s | 2 o
b L 2 " ahadat L L
Peak 125 ol i
3!
Avg 163
1 ki
7000 9200, mm]i Hzmm 16800, 18000
requency ik i) 9200, 11400, 1301, 15401, 100
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freg Level Line Margin Level Factor Loss Factor Fact Remark
req Reve i Tarpin el Tactor L0ss Tactor Tackor e Linit Read  Ant Cable Preamp  Aux APos Thos
T i GG B G0 @ & B B o b Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 79940 46.25 68.20 -21.95 63.54 3640 1330 66.99 @.08 -~ - Peak e
20D M54 THOD-JB.G6 GLEB 624 LAl G109 000 - - Peak Mz dBuvin i/ 8 B Bm B B B o deg
3964733 45.20 68.20 -22.98 60.65 3670 14.94 6707 0.00 ---  --- Peak 1 9119.33 4.5 7480 -26.75 £3.79 36.24 1441 67.19 080 - - Peak
41000080 4780 6820 2011 6LO3 L 1502 6106 0.0 - --- Peak 1999.33 4881 63,20 -19.30 6365 37.20 15.12 6706 0.0 - --- Peak
5 1040000 46.10 7400 -27.9 SB.19 .00 16.30 66.39 0.0 --- - PEAC 3 11400.00 45.45 7480 -28.55 5754 38.00 16.90 66.30 0.0 -~ --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR462802B
32
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH102_Full_5510MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134 !
15 175
N 3
] | L UNIE--H-2AU-NI-2C
B : 50
L 48
Peak
125 05
163
163
8560 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5368.56 58.08 74.00 -15.92 49.85 34.61 10.76 36.34 0.0 306 360 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 S4g6.16 61,31 68.20 -6.89 5197 3470 18.85 36.21 .68 306 368 PEAK 1 550,00 114,20 --vevm woeeee 10477 3473 1088 3617 0.80 36 360 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
U-HI-1-U-N-2A-U-AI-2CAVG) L L U-NIA-U-AT-2A-U-AI-2CIAVG)|
s 1 L LvA_‘
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 545,72 46.47 5400 -7.53 37.16 34.69 10.84 36.22 0.80 306 360 AVERAGE 1 551000 103.89 ----vv -enee- 9,45 3473 10.88 3617 0.00 306 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C-136 of 386
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swamranas. FCC TEST REPORT Report No. : FR462802B

Pol. Horizontal Fundamental
1H|.M(dmlwml
138
a5
B3
U-HIA-U-H-2A-UI-2C
650
1
mw«wm»wwmwwm i e L T A
Peak Blank
35
163
5685 5101, 5. 5733, 5748, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 57515 56.96 68.20 -11.M4 48.58 3497 1L .72 .00 306 360 PEAC

Sporton International Inc. (Kunshan) Page Number 1 C-137 of 386
TEL : +86-512-57900158
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

32
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH102_Full_5510MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 138
15 175
i3 83
MR il T Tty R T R
650 &1
48 T
Peak ™
125 05
163
163
8560 5382 5414, 546, 5418, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5459.60 60.23 74.00 -13.77 50.91 470 10.84 36.22 0.0 117 109 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 S4B5.84 67.80 68.20 -B.40 SB.46 3470 10.85 36.21 .8 117 189 PEAK 1 5510.00 116,72 ---vvn woeee 107.28 3473 108 3607 0.0 117 109 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 ’
95 95
813 813
5.0 50
U-H-8--24-U-H-2CAVE) L L M1 2A-A-2CEAVG)|
s : s
Av
) 325 35
163 163
8560 5302, 5414, 544, 5478, 5510 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5459.92 43.34 5400 -5.66 39.01 3470 10.84 36.21 @.00 117 109 AVERAGE 1 5510.00 186,16 -----v -=---- 96.72 34.73 10.88 3617 0.00 117 189 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number : C-138 of 386




SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

Pol. Vertical Fundamental
1H|.M(dmlwml
134
915
B3
U-HI-A-U-N-2A-ULAI-2C
654
1
at I\‘LV“.F “A"“,’.#“l I_Vlthl‘. \r:l. uh'w V.xwm» 'hu i T il bt ’lmr‘h”mmmw
Peak Blank
1§
163
5685 5101, i, 573 5740, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 574316 58.47 68.20 -9.73 49.89 34.9 1120 37.58 .00 17 169 PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number
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ssamanas. FCC TEST REPORT

Report No. : FR462802B

Pol. Horizontal Vertical
IHLiwel{llth\ﬂm] 1‘.mLMﬂI(III)J‘lPrn)
1138 1138
975 15
iy UL UNZAINLZC i U URZAINLLC
iy iy I L1 UL I I
e ~ U-NIA-U-NI-2A-U-NI-2C(AVG) L 4, ~ 0 UNIA-U-NI-2A-U-NI-2C(AVG)
48 y 3 4 - 48 19 4 _
RIS P PN e o ‘ . " #Wm
Peak 24 24
Avg 163 163
000 9200, f1400. 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At (able Preamp Aux APos Tos Linit Read At (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBul/m dBuV/m B dBV dB/fm A8 B B am  deg Pz dBuV/m dBuV/m 0B dBuV dB/m dB A8 B m  deg
1 794013 45.74 68.20 -22.46 63.03 36.40 1330 66.99 0.0 - - Pesk 1 B269.49 45.49 74.00 -28.51 63.04 36.10 13.65 6730 0.0 -  --- Pesk
2 881573 47.41 68.20-20.79 6443 36.17 1416 6735 0.0 - - Peak 1 BBIS.73 45.73 6B.20 -22.47 6275 36.17 14.16 6735 0.8 - - Pesk
3999933 46,98 68.20 -21.22 6L.82 3.0 15.12 6216 0.0 - - Pesk 3999933 48.92 68.20-19.28 63.76 3.0 1512 6716 0.0 - - Pesk
4 1107000 45.63 74.80 -28.97 57.69 37.88 16.86 66.60 4.0 --- - PEAK 4 11620.00 45.76 74.00 -28.24 58.42 37.08 16.86 66.60 0.0 --- - PEAK
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR462802B

33
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11be EHT40_CH110_Full_5550MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1
1138 1138
15 175
i3 83
VALV, il T Tt i LR T R
650 i 7 50
e T
48 4B.BM
Peak
125 05
163
163
8560 5390, 5430, 5410, 5410, 5550 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 543460 57.32 74.00 -16.68 48.09 34.67 10.81 36.25 0.0 399 M43 PEN Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 S4BL40 57.92 68.20 -18.23 43,59 3470 18.84 36.21 0.8 399 348 PEAK 1 5550.00 114,16 ----nn woeee- 104,45 3479 109 36.07 0.0 399 MEPEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
UMM 2A-L-H-2CAVG) L L U-HI1-U-H0-2A-A0-2CEAVG)
48 1 448 1\,*—‘
Av
) 325 35
163 163
8560 5300, 5430, 5410, 5510, 5550 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5450.60 45.68 54.00 -B.32 36.39 34.69 10.83 36.23 @.00 399 34 AVERAGE 1 555000 103,85 ----vv -vnee- 9.6 34.77 10.93 3611 0.00 399 345 AVERAGE
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Pol. Horizontal Fundamental
1H|.M(dmlwml
138 M
a5
B3
‘ U-HIA-U-H-2A-UI-2C
650 Ty
1
a W’Ww Vg o o S
Peak Blank
35
163
5550 5503, 5636, 5679, 5TIA. 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 574071 56.56 68.20 -11.64 47.94 34.9 1120 37.54 0.00 399 348 PEMK
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